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Note: All threaded fasteners in the assembly

have a retention
or nut threads. If

compound on either the bolt
a fastener is removed after

initial installation, clean the threads and reap-
ply a removeable strength threadlocker such

as LOCTITE 243.

Failure to do so may result in

fasteners loosening during use.

5o alal
L 3

wagz1ag V286119

TW292150

“W295540

W275702

Parts for 2009-2012 To

p Fuel Aluminum Assembly

Black Part | Gold Part
Number | Number

Description

Assembly Details

Qry

W293466

Cartridge Bearing, 6800-2RS 0.D. 19mm, I.D. 10mm, W 5mm

W293465 Cartridge Bearing, 6801 0.D. 21mm, I.D. 12mm, W 5mm
W293464 Cartridge Bearing, 6802-2RS 0.D. 24mm, I.D. 15mm, W 5mm
W295905 Skewer Nut Nylon Insert 5mm

W292149 |W294003

Bolt, M12x1.25x9mm

Torque to 145 IN-LBS

W286119 |W294159

Bolt, M8x1.25x36mm

Torque to 85 IN-LBS

W295540 |W295541

Bolt, M8x1.25x50mm

Torque to 85 IN-LBS

W304517_|W294664

Nut, ABP Skewer Nut

W291639 |W293977

Nut, M10x1.5, 7.5mm Thick, Mates to seat stay

Torque to 90 IN-LBS

W307716 | W294665

Nut, M12x1.25mm, ABP Race drive side, 15mm Flats

Torgue to 200 IN-LBS

W307717_|W294662

Nut, M12x1.25mm, ABP Race non drive side, 20mm Flats

Torgue to 200 IN-LBS

W286347 [W291601

Nut, M8x1.25, Custom fitted nut

W299036 |W296244

Skewer, ABP Race Black Lever 197mm

W296982

Spacer, |.D. 15.0mm, 0.D. 18.5mm, Length 42.0mm

W307718 |W294666

ABP Race Pivot Bolt, Drive side for 135x5mm axle, M12x1.25 external thread, M10x1.0 der hanger thread

W307719 |W294663

ABP Race Pivot Bolt, Non-Drive side for 135x5mm axle, M12x1.25 external thread

W292150 |W294038

Axle, 15mm Shaft, 63.0mm Long, M10 Hex Broach, M12x1.25 internal

W292129 |W294037

Axle, M10x1.0x17mm

W292474 Washer, |.D. 10.0mm, 0.D. 18.5mm, Th 3.0mm
W295691 Washer, |.D. 15.0mm, 0.D. 18.5mm, Th 2.0mm
W275702 Washer, |.D. 8.2mm, 0.D. 10.0mm, Th 0.4mm
W297284 Sag Gauge, Fork, 100/110 travel

W286503 Sag Gauge, Shock, for Top Fuel
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W TREK

Service Information
2009-2010 Top Fuel Carbon Suspension Assembly 1146xxx9

W294664

W293465

W294665.

Note: All threaded fasteners in the assembly
have a retention compound on either the bolt
or nut threads. If a fastener is removed after
initial installation, clean the threads and reap-
ply a removeable strength threadlocker such
as LOCTITE 243. Failure to do so may result in
fasteners loosening during use.
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SUSPENSION DIAGRAMS

W294003

W294159

Parts for 2009-2010 Top Fuel Carbon Assemb!

W293466

Cartridge Bearing, 6800-2RS 0.D. 19mm, 1.D. 10mm, W 5mm

W293465

Cartridge Bearing, 6801 0.D. 21mm, I.D. 12mm, W 5mm

W293464

Cartridge Bearing, 6802-2RS 0.D. 24mm, I.D. 15mm, W 5mm

W295905

Skewer Nut Nylon Insert 5mm

W292149

W294003

Bolt, M12x1.25x9mm

Torque to 145 IN-LBS

W286119

W294159

Bolt, M8x1.25x36mm

Torque to 85 IN-LBS

W295540

W295541

Bolt, M8x1.25x50mm

Torque to 85 IN-LBS

W304517

W294664

Nut, ABP Skewer Nut

W291639

W293977

Nut, M10x1.5, 7.5mm Thick, Mates to seat stay

Torque to 90 IN-LBS

W307716

W294665

Nut, M12x1.25mm, ABP Race drive side, 15mm Flats

Torque to 200 IN-LBS

W307717

W294662

Nut, M12x1.25mm, ABP Race non drive side, 20mm Flats

Torque to 200 IN-LBS

W286347

W291601

Nut, M8x1.25, Custom fitted nut

W299036

W296244

Skewer, ABP Race Black Lever 197mm
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W296982

Spacer, I.D. 15.0mm, 0.D. 18.5mm, Length 42.0mm

Installed between bear-
ing 293464

N

W307718

W294666

ABP Race Pivot Bolt, Drive side for 135x5mm axle, M12x1.25 external thread, M10x1.0 der hanger thread

W307719

W294663

ABP Race Pivot Bolt, Non-Drive side for 135x5mm axle, M12x1.25 external thread

W292150

W294038

Axle, 15mm Shaft, 63.0mm Long, M10 Hex Broach, M12x1.25 internal

W292129

W294037

Axle, M10x1.0x17mm

W292474

Washer, |.D. 10.0mm, 0.D. 18.5mm, Th 3.0mm

W290057

Washer, |.D. 12.0mm, 0.D. 18.0mm, Th 2.0mm

W295691

Washer, |.D. 15.0mm, 0.D. 18.5mm, Th 2.0mm

W275702

Washer, |.D. 8.2mm, 0.D. 10.0mm, Th 0.4mm

W297284

Sag Gauge, Fork, 100/110 travel

W286503

Sag Gauge, Shock, for Top Fuel
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2011-2012 Top

W307717

W293465

W290057  w307719

W307718 "‘
W290057
W293465 ~ W304517 W292474
W307716
W295540

Note: All threaded fasteners in the assembly
have a retention compound on either the bolt
or nut threads. If a fastener is removed after
initial installation, clean the threads and reap-
ply a removeable strength threadlocker such
as LOCTITE 243. Failure to do so may result in
fasteners loosening during use.
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[

W304494

W295691

Fuel Carbon Suspension Assembly 1146nnn11

W293464

W286119

W296982

W293464

W295691

W292150

W286347

w304381  W304380

W275702

W286347

W293466

W293464

W295691
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W298153

Parts for 2011-12 Top Fuel Carbon Assembl

W293466 | Cartridge Bearing, 6800-2RS 0.D. 19mm, |.D. 10mm, W 5mm 2
W293465 | Cartridge Bearing, 6801 0.D. 21mm, .D. 12mm, W 5mm 2
W293464 | Cartridge Bearing, 6802-2RS 0.D. 24mm, |.D. 15mm, W 5mm 4
W295905 | Skewer Nut Nylon Insert 5mm 1
W298153 |Bolt on cable guide top, bottom and bolt 4
W304380 _|Internal Housing Clamp 1
W304381_|Internal bottom bracket cable stop and guide 1
W304494 [Internal 90 degree cable stop 1
W295944 [Internal 45 degree cable stop 1
W284240 |Bolt, Flat Head M3 Torque to 6 IN-LBS 6
W292149 [Bolt, M12x1.25x9mm Torque to 145 IN-LBS | 2
W286119 |Bolt, M8x1.25x36mm Torque to 85 IN-LBS 1
W295540 |Bolt, M8x1.25x50mm Torque to 85 IN-LBS 1
W304517 [ Nut, ABP Skewer Nut 1
W291639 [Nut, M10x1.5, 7.5mm Thick, Mates to seat stay Torque to 90 IN-LBS 2
W307716 | Nut, M12x1.25mm, ABP Race drive side, 15mm Flats Torque to 200 IN-LBS | 1
W307717 [ Nut, M12x1.25mm, ABP Race non drive side, 20mm Flats Torque to 200 IN-LBS | 1
W286347 | Nut, M8x1.25, Custom fitted nut 2
W299036 | Skewer, ABP Race Black Lever 197mm 1
W296982 | Spacer, I.D. 15.0mm, 0.D. 18.5mm, Length 42.0mm 2
W307718 | ABP Race Pivot Bolt, Drive side for 135x5mm axle, M12x1.25 external thread, M10x1.0 der hanger thread 1
W307719 |ABP Race Pivot Bolt, Non-Drive side for 135x5mm axle, M12x1.25 external thread 1
W292150 |Axle, 15mm Shaft, 63.0mm Long, M10 Hex Broach, M12x1.25 internal 2
W292129 [Axle, M10x1.0x17mm 2
W292474 |Washer, I.D. 10.0mm, 0.D. 18.5mm, Th 3.0mm 2
W290057 |Washer, I.D. 12.0mm, 0.D. 18.0mm, Th 2.0mm 2
W295691 |Washer, I.D. 15.0mm, 0.D. 18.5mm, Th 2.0mm 4
W275702 | Washer, I.D. 8.2mm, 0.D. 10.0mm, Th 0.4mm 2
W297284 |Sag Gauge, Fork, 100/110 travel 1
W286503 | Sag Gauge, Shock, for Top Fuel 1
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Service Information

2010 Fuel EX Aluminum w/o DRCV Suspension Assembly 1160nnn10
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Note: All threaded fasteners in the assembly \ .
have a retention compound on either the bolt ~
or nut threads. If a fastener is removed after
initial installation, clean the threads and reap-
ply a removeable strength threadlocker such
as LOCTITE 243. Failure to do so may result in

fasteners loosening during use.

_W295805

¥

W294664 "
W294665 ) - W275702
W291598

W291596

W291595 - W292095

Parts for 2010 Fuel EX Aluminum w/o DRCV Assembly

W275322 Cartridge Bearing, 6900-2RS 0.D. 22mm, I.D. 10mm, W 6mm

W282091 Cartridge Bearing, 6901-2RS, 0.D. 24mm, I.D. 12mm, W 6mm

W272452 Cartridge Bearing, 6903-2RS 0.D. 30mm, I.D. 177mm, W 7mm

W295905 Skewer Nut Nylon Insert 5mm

W305185 |W295805 |Bolt, M10x1.0x20mm Torque to 150 IN-LBS
W294172 | W292478 |Bolt, M10x1.0x22.5mm Torgue to 150 IN-LBS
W282876 |W291598 |Bolt, M8x1.25x54mm Torque to 85 IN-LBS
W304517 [W294664 |Nut, ABP Skewer Nut

W307716  |W294665 | Nut, M12x1.25mm, ABP Race drive side, 15mm Flats Torque to 200 IN-LBS
W307717 |W294662 | Nut, M12x1.25mm, ABP Race non drive side, 20mm Flats Torque to 200 IN-LBS
W290376 |W291596 |Nut, M16x1.5, 7mm Thick, 20mm Flats Torque to 300 IN-LBS

W286347 [W291601 | Nut, M8x1.25, Custom fitted nut

W299036 | W296244 |Skewer, ABP Race Black Lever 197mm

W307718 |W294666 |ABP Race Pivot Bolt, Drive side for 135x5mm axle, M12x1.25 external thread, M10x1.0 der hanger thread

W307719 |W294663 | ABP Race Pivot Bolt, Non-Drive side for 135x5mm axle, M12x1.25 external thread

W290375 |W291595 |Axle, M10x1.5x73.6mm, 17mm 0.D. Shaft

W292474 Washer, I.D. 10.0mm, 0.D. 18.5mm, Th 3.0mm
W292095 Washer, I.D. 17.0mm, 0.D. 25.0mm, Th 3.0mm
W275702 Washer, I.D. 8.2mm, 0.D. 10.0mm, Th 0.4mm
W297285 Sag Gauge, Fork, 120/130 travel

W286423 Sag Gauge, Shock, for Fuel EX

W299086 Chainstay protector for Fuel EX
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Note: All threaded fasteners in the assembly
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have a retention compound on either the bolt
or nut threads. If a fastener is removed after
initial installation, clean the threads and reap-
ply a removeable strength threadlocker such
as LOCTITE 243. Failure to do so may result in
fasteners loosening during use.
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Parts for 2010 Fuel EX Aluminum w/ DRCV Assemb!

W275322

Cartridge Bearing, 6900-2RS 0.D. 22mm, I.D. 10mm, W 6mm

W282091

Cartridge Bearing, 6901-2RS, 0.D.24mm, |.D. 12mm, W 6mm

W272452

Cartridge Bearing, 6903-2RS 0.D. 30mm, I.D. 17mm, W 7mm

W295905

Skewer Nut Nylon Insert 5mm

W305185

W295805

Bolt, M10x1.0x20mm

Torque to 150 IN-LBS

W294172

W292478

Bolt, M10x1.0x22.5mm

Torque to 150 IN-LBS

W282876

W291598

Bolt, M8x1.25x54mm

Torque to 85 IN-LBS

W304517

W294664

Nut, ABP Skewer Nut

W307716

W294665

Nut, M12x1.25mm, ABP Race drive side, 15mm Flats

Torque to 200 IN-LBS

W307717

W294662

Nut, M12x1.25mm, ABP Race non drive side, 20mm Flats

Torque to 200 IN-LBS

W290376

W291596

Nut, M16x1.5, 7mm Thick, 20mm Flats

Torque to 300 IN-LBS

W299036

W296244

Skewer, ABP Race Black Lever 197mm

W307718

W294666

ABP Race Pivot Bolt, Drive side for 135x5mm axle, M12x1.25 external thread, M10x1.0 der hanger thread

W307719

W294663

ABP Race Pivot Bolt, Non-Drive side for 135x5mm axle, M12x1.25 external thread

W290375

W291595

Axle, M10x1.5x73.6mm, 17mm 0.D. Shaft

W296576

Washer, .D. 10.0mm, 0.D. 18mm, Th 4.25mm

W292474

Washer, .D. 10.0mm, 0.D. 18.5mm, Th 3.0mm

W292095

Washer, .D. 17.0mm, 0.D. 25.0mm, Th 3.0mm

W275702

Washer, I.D. 8.2mm, 0.D. 10.0mm, Th 0.4mm

W297285

Sag Gauge, Fork, 120/130 travel

W286423

Sag Gauge, Shock, for Fuel EX

W299086

Chainstay protector for Fuel EX
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Service Information
2010 Fuel EX Carbon Suspension Assembly 1167nnn10

Note: All threaded fasteners in the assembly
have a retention compound on either the bolt
or nut threads. If a fastener is removed after
initial installation, clean the threads and reap-
ply a removeable strength threadlocker such
as LOCTITE 243. Failure to do so may result in
fasteners loosening during use.
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SUSPENSION DIAGRAMS

W294276

Parts for 2010 Fuel EX Carbon Assembly

Black Part
Number

Gold Part
Number

Description

Assembly Details

3

W275322

Cartridge Bearing, 6900-2RS 0.D. 22mm, |.D. 10mm, W 6mm

W282091

Cartridge Bearing, 6901-2RS, 0.D. 24mm, |.D. 12mm, W 6mm

W272452

Cartridge Bearing, 6903-2RS 0.D. 30mm, I.D. 177mm, W 7mm

W295905

Skewer Nut Nylon Insert 5mm

W305185

W295805

Bolt, M10x1.0x20mm

Torque to 150 IN-LBS

W282876

W291598

Bolt, M8x1.25x54mm

Torque to 85 IN-LBS

W304517

W294664

Nut, ABP Skewer Nut

W284029

W294277

Nut, M10x1.5, 7.0mm Thick

Torque to 150 IN-LBS

W307820

W302247

Nut, M10x1.5, 7.5mm Thick, Mates to seat stay

W307716

W294665

Nut, M12x1.25mm, ABP Race drive side, 15mm Flats

Torque to 200 IN-LBS

W307717

W294662

Nut, M12x1.25mm, ABP Race non drive side, 20mm Flats

Torque to 200 IN-LBS

W290376

W291596

Nut, M16x1.5, 7mm Thick, 20mm Flats

Torque to 300 IN-LBS

W299036

W296244

Skewer, ABP Race Black Lever 197mm

W302005

Spacer, I.D. 10.05mm, 0.D. 15.55mm, Length 59.58mm

W302004

Spacer, .D. 17.05mm, 0.D. 20.05mm, Length 46.58mm

W307718

W294666

ABP Race Pivot Bolt, Drive side for 135x5mm axle, M12x1.25 external thread, M10x1.0 der hanger thread

W307719

W294663

ABP Race Pivot Bolt, Non-Drive side for 135x5mm axle, M12x1.25 external thread

W290375

W291595

Axle, M10x1.5x73.6mm, 17mm 0.D. Shaft

W291021

W294276

Axle, M10x1.5x84mm

W296576

Washer, I.D. 10.0mm, 0.D. 18mm, Th 4.25mm

W292474

Washer, I.D. 10.0mm, 0.D. 18.5mm, Th 3.0mm

W290057

Washer, I.D. 12.0mm, 0.D. 18.0mm, Th 2.0mm

W292095

Washer, .D. 17.0mm, 0.D. 25.0mm, Th 3.0mm

W275702

Washer, I.D. 8.2mm, 0.D. 10.0mm, Th 0.4mm

W297285

Sag Gauge, Fork, 120/130 travel

W286423

Sag Gauge, Shock, for Fuel EX

W299086

Chainstay protector for Fuel EX
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2011-2012 Fuel EX Aluminum w/o DRCV Suspension Assembly 1160nnn11

W294172
W292474 N
. W305185
) il W292474
4 f ; “ W275322
a - b
o ': Ll |r 'I
B o i) L)

o’ y - g

) % W301803 . LY

Y . W301804 » ' o

v W301805

W301803

- A W286347
- o - A W292474
py - W304640 .
¥ | W305185
W304639 y .

a 4 W305083 o,
. W304ST7 - . ﬁr

W275702  w282876

W295905 — -
W305084 . ) ) . ,h.
Q N -%9 W290376

Note: All thregded fasteners in thg assembly *’o%

have a retention compound on either the bolt

or nut threads. If a fastener is removed after W272452

initial installation, clean the threads and reap-

ply a removeable strength threadlocker such T —

as LOCTITE 243. Failure to do so may result in

fasteners loosening during use.
Parts for 2011-12 Fuel EX Aluminum w/o DRCV Assembly
Part Number | Description Assembly Details QTY
W275322 Cartridge Bearing, 6900-2RS 0.D. 22mm, I.D. 10mm, W 6mm 4
W272452 Cartridge Bearing, 6903-2RS 0.D. 30mm, I.D. 177mm, W 7mm 2
W305083 Cartridge Bearing, MR1728LLU, 0.D. 28mm, I.D. 17mm, W 6mm 2
W295905 Skewer Nut Nylon Insert 5mm 1
W305185 Bolt, M10x1.0x20mm Torque to 150 IN-LBS 2
W294172 Bolt, M10x1.0x22.5mm Torque to 150 IN-LBS 2
W282876 Bolt, M8x1.25x54mm Torque to 85 IN-LBS 2
W304517 Nut, ABP Skewer Nut 1
W290376 Nut, M16x1.5, 7mm Thick, 20mm Flats Torque to 300 IN-LBS 1
W301803 Nut, ABP Convert Pivot, M17x1.0, 23mm Flats Torque to 200 IN-LBS 2
W305084 Nut, ABP Convert Pivot, M17x1.0, Drive-side 135x5 axle, 20mm Flats Torque to 200 IN-LBS 1
W286347 Nut, M8x1.25, Custom fitted nut 1
W299036 Skewer, ABP Race Black Lever 197mm 1
W310123 Skewer, Maxle FR 12x192mm 1
W304639 ABP Convert Pivot Bolt, Drive side for 135x5mm axle, M17x1.0 external thread, M10x1.0 der hanger thread 1
W301805 ABP Convert Pivot Bolt, Drive side for 142x12mm axle, M17x1.0 external thread, M12x1.75 internal thread, M10x1.0 der hanger 1

thread

W304640 ABP Convert Pivot Bolt, Non-drive side for 135x5mm axle, M17x1.0 external thread 1
W301804 ABP Convert Pivot Bolt, Non-drive side for 142x12mm axle, M17x1.0 external thread 1
W290375 Axle, M10x1.5x73.6mm, 17mm 0.D. Shaft 1
W292474 Washer, 1.D. 10.0mm, 0.D. 18.5mm, Th 3.0mm 6
W292095 Washer, 1.D. 17.0mm, 0.D. 25.0mm, Th 3.0mm 2
W275702 Washer, 1.D. 8.2mm, 0.D. 10.0mm, Th 0.4mm 2
W297285 Sag Gauge, Fork, 120/130 travel 1
W286423 Sag Gauge, Shock, for Fuel EX 1
W299086 Chainstay protector for Fuel EX 1
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Note: All threaded fasteners in the assembly
have a retention compound on either the bolt

W294172
W292474
—

I- , \3) ! W275322
Ly

W

% W301803 "
"I?.- . Wa01s04

W301805

W301803

i
W292474

h %
Lo . W301803Q Q v

L) : -

. - W305185
A ™ W304640 .y \ I".
» o ]

W304639 A II|

W304517 \
W295905 Y 4 f
W305084 4.

%

.
W290375

or nut threads. If a fastener is removed after
initial installation, clean the threads and reap-
ply a removeable strength threadlocker such
as LOCTITE 243. Failure to do so may result in
fasteners loosening during use.

-
')_ % worse

SUSPENSION DIAGRAMS

W305185

- l!II i w,‘
-y R | r} W282876

W275702
W290376

Parts for 2011-12 Fuel EX Aluminum w/ DRCV Assembly

Part Number

Description

Assembly Details

W275322

Cartridge Bearing, 6900-2RS 0.D. 22mm, I.D. 10mm, W 6mm

QTy

W272452

Cartridge Bearing, 6903-2RS 0.D. 30mm, I.D. 17mm, W 7mm

W305083

Cartridge Bearing, MR1728LLU, 0.D. 28mm, I.D. 17mm, W 6mm

W295905

Skewer Nut Nylon Insert 5mm

W305185

Bolt, M10x1.0x20mm

Torque to 150 IN-LBS

W294172

Bolt, M10x1.0x22.5mm

Torque to 150 IN-LBS

W282876

Bolt, M8x1.25x54mm

Torque to 85 IN-LBS

W304517

Nut, ABP Skewer Nut

W290376

Nut, M16x1.5, 7mm Thick, 20mm Flats

Torque to 300 IN-LBS

W301803

Nut, ABP Convert Pivot, M17x1.0, 23mm Flats

Torque to 200 IN-LBS

W305084

Nut, ABP Convert Pivot, M17x1.0, Drive-side 135x5 axle, 20mm Flats

Torque to 200 IN-LBS

W299036

Skewer, ABP Race Black Lever 197mm

W310123

Skewer, Maxle FR 12x192mm

W304639

ABP Convert Pivot Bolt, Drive side for 135x5mm axle, M17x1.0 external thread, M10x1.0 der hanger thread

JEFY Y Y Y FRCY (R Y Y FXCY NS TN PN PO 1

W301805

ABP Convert Pivot Bolt, Drive side for 142x12mm axle, M17x1.0 external thread, M12x1.75 internal thread, M10x1.0 der hanger
thread

—_

W304640

ABP Convert Pivot Bolt, Non-drive side for 135x5mm axle, M17x1.0 external thread

W301804

ABP Convert Pivot Bolt, Non-drive side for 142x12mm axle, M17x1.0 external thread

W290375

Axle, M10x1.5x73.6mm, 17mm 0.D. Shaft

W296576

Washer, I.D. 10.0mm, 0.D. 18mm, Th 4.25mm

W292474

Washer, .D. 10.0mm, 0.D. 18.5mm, Th 3.0mm

W292095

Washer, 1.D. 17.0mm, 0.D. 25.0mm, Th 3.0mm

W275702

Washer, .D. 8.2mm, 0.D. 10.0mm, Th 0.4mm

W297285

Sag Gauge, Fork, 120/130 travel

W286423

Sag Gauge, Shock, for Fuel EX

W299086

Chainstay protector for Fuel EX

JEIY Y Y Y PR PC) () Y Y
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W301803

W305083

W306006

W301804

WS0T805 W306006 34603 wao1803

Note: All threaded fasteners in the assembly
have a retention compound on either the bolt
or nut threads. If a fastener is removed after
initial installation, clean the threads and reap-
ply a removeable strength threadlocker such
as LOCTITE 243. Failure to do so may result in
fasteners loosening during use.

W290376 \
e

W284029 W275322 W275322

W275322
L]
W307820 * W291021

W292474

W292474

W282876

W275702

W286347

W272452  W290375

Parts for 2011 Fuel EX Carbon Assembly

Part Number

Description

Assembly Details

3

W275322

Cartridge Bearing, 6900-2RS 0.D. 22mm, I.D. 10mm, W 6mm

W272452

Cartridge Bearing, 6903-2RS 0.D. 30mm, I.D. 177mm, W 7mm

W305083

Cartridge Bearing, MR1728LLU, 0.D. 28mm, I.D. 17mm, W 6mm

W305185

Bolt, M10x1.0x20mm

Torque to 150 IN-LBS

W282876

Bolt, M8x1.25x54mm

Torque to 85 IN-LBS

W284029

Nut, M10x1.5, 7.0mm Thick

Torque to 150 IN-LBS

W307820

Nut, M10x1.5, 7.5mm Thick, Mates to seat stay

W290376

Nut, M16x1.5, 7mm Thick, 20mm Flats

Torque to 300 IN-LBS

W301803

Nut, ABP Convert Pivot, M17x1.0, 23mm Flats

Torque to 200 IN-LBS

W286347

Nut, M8x1.25, Custom fitted nut

W299036

Skewer, ABP Race Black Lever 197mm

W310123

Skewer, Maxle FR 12x192mm

W304639

ABP Convert Pivot Bolt, Drive side for 135x5mm axle, M17x1.0 external thread, M10x1.0 der hanger thread

JY Y Y Y PRCY P FRCY Y BN PSS Y IO 1=

W301805

ABP Convert Pivot Bolt, Drive side for 142x12mm axle, M17x1.0 external thread, M12x1.75 internal thread, M10x1.0 der hanger

thread

W304640

ABP Convert Pivot Bolt, Non-drive side for 135x5mm axle, M17x1.0 external thread

W301804

ABP Convert Pivot Bolt, Non-drive side for 142x12mm axle, M17x1.0 external thread

W290375

Axle, M10x1.5x73.6mm, 17mm 0.D. Shaft

W291021

Axle, M10x1.5x84mm

W292474

Washer, I.D. 10.0mm, 0.D. 18.5mm, Th 3mm

W296576

Washer, I.D. 10.0mm, 0.D. 18mm, Th 4.25mm

W306006

Washer, I.D. 17.0mm, 0.D. 22.5mm, Th 2.0mm

W292095

Washer, I.D. 17.0mm, 0.D. 25.0mm, Th 3.0mm

W275702

Washer, I.D. 8.2mm, 0.D. 10.0mm, Th 0.4mm

W299864

Downtube Frame Guard for Remedy/ Fuel EX

W297285

Sag Gauge, Fork, 120/130 travel

W299864

Sag Gauge, Shock, for Fuel EX

Y I Y Y PRCY FRCY 1) =) (Y Y Y
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SUSPENSION DIAGRAMS

W292474 wemses

W305185
275322

AN T

© W284029

296576

W296576

W294172

—% W292474 75300 W292474 g W275322
W305083 ) k
W306006 ) S Y
W301804 W275322-" A ,f‘d W305185
W301805 o /
W306006 W292474
W305083 !
W301803 ) " \W275322
W294172
W275611
L W275702 Ve
W272452 |
W290376 . . W291021 ~
W286347
W292095 '
_W310961
Note: All threaded fasteners in the assembly )
have a retention compound on either the bolt = W310448
or nut threads. If a fastener is removed after P
initial installation, clean the threads and reap- 072452  W310961
ply a removeable strength threadlocker such -
as LOCTITE 243. Failure to do so may resultin - \yogo0g5
fasteners loosening during use.
W290375
Parts for 2012 Fuel EX 9.7 Carbon Assembly
W275322 Cartridge Bearing, 6900-2RS 0.D. 22mm, 1.D. 10mm, W 6mm 6
W272452 Cartridge Bearing, 6903-2RS 0.D. 30mm, I.D. 17mm, W 7mm 2
W305083 Cartridge Bearing, MR1728LLU, 0.D. 28mm, |.D. 17mm, W 6mm 2
W312136 Bolt on cable guide for triple cables, top, bottom and bolt 2
W301451 Bolt, M10x1.0x18mm 2
W305185 Bolt, M10x1.0x20mm Torque to 150 IN-LBS 2
W294172 Bolt, M10x1.0x22.5mm Torque to 150 IN-LBS 2
W282876 Bolt, M8x1.25x54mm Torque to 85 IN-LBS 1
W284029 Nut, M10x1.5, 7.0mm Thick, ??mm Flats Torque to 150 IN-LBS 1
W291598 Bolt, M8x1.25x54mm Torque to 85 IN-LBS 1
W290376 Nut, M16x1.5, 7mm Thick, 20mm Flats Torque to 300 IN-LBS 1
W301803 Nut, ABP Convert Pivot, M17x1.0, 23mm Flats Torque to 200 IN-LBS 2
W310123 Skewer, Maxle FR 12x192mm 1
W301805 ABP Convert Pivot Bolt, Drive side for 142x12mm axle, M17x1.0 external thread, M12x1.75 internal thread, M10x1.0 der 1
hanger thread
W301804 ABP Convert Pivot Bolt, Non-drive side for 142x12mm axle, M17x1.0 external thread 1
W290375 Axle, M10x1.5x73.6mm, 17mm 0.D. Shaft 1
W291021 Axle, M10x1.5x84mm 1
W296576 Washer, 1.D. 10.0mm, 0.D. 18mm, Th 4.25mm 2
W292474 Washer, 1.D. 10.0mm, 0.D. 18.5mm, Th 3.0mm 4
W292095 Washer, 1.D. 17.0mm, 0.D. 25.0mm, Th 3.0mm 2
W275702 Washer, 1.D. 8.2mm, 0.D. 10.0mm, Th 0.4mm 1
W312662 Chainstay protector for Carbon Fuel EX 2012 1
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2012 Fuel EX 9.8 Carbon Suspension Assembly 1167nnn12
23293 W284029 305185
‘ —_AW275322
W284030 | Werpsz2 t -
', d - W311604
Hangers o W202474  d = Fy
p ! < W311604
250-252 e ;-
wW275322 4
Skewers ] W275322
253 ;
W301803 W301450
" %
Suspension Diagrams W305083 W301450 = ¥
254-288 W306006 . .
W301804 W275322 3 . W305185
Torque Sgegc; W301805 W306006 :¥ Wog2474 — y . W275322
W Iy '
05083 wabnans W291508 W284030 \
Warranty nformati - W275702
arranty Information -\W291021
290-313 W290376 W310448 910
Note: All threaded fasteners in the assembly
Ascend have a retention compound on either the bolt W272452
cen or nut threads. If a fastener is removed after
314-315  jnitial installation, clean the threads and reap-
ply a removeable strength threadlocker such
Dexter as LOCTITE 243. Failure to do so may result in
316 fasteners loosening during use. W292095
W292095
Apple /
W272452 k
317 272452 . W310961
w2g0375 ~ W310961
Parts for 2012 Fuel EX 9.8 Carbon Assembly
W275322 Cartridge Bearing, 6900-2RS 0.D. 22mm, 1.D. 10mm, W 6mm 6
W272452 Cartridge Bearing, 6903-2RS 0.D. 30mm, 1.D. 17mm, W 7mm 2
W305083 Cartridge Bearing, MR1728LLU, 0.D. 28mm, I.D. 17mm, W 6mm 2
W312136 Bolt on cable guide for triple cables, top, bottom and bolt 2
W301451 Bolt, M10x1.0x18mm 2
W305185 Bolt, M10x1.0x20mm Torque to 150 IN-LBS 2
W294172 Bolt, M10x1.0x22.5mm Torque to 150 IN-LBS 2
W282876 Bolt, M8x1.25x54mm Torque to 85 IN-LBS 1
W284029 Nut, M10x1.5, 7.0mm Thick, ??mm Flats Torque to 150 IN-LBS 1
W291598 Bolt, M8x1.25x54mm Torque to 85 IN-LBS 1
W301450 Bolt, M10x1.0x18mm 2
W284030 Nut, M10x1.5, 7.5mm Thick, Mates to seat stay Torque to 150 IN-LBS 2
W290376 Nut, M16x1.5, 7mm Thick, 20mm Flats Torque to 300 IN-LBS 1
W301803 Nut, ABP Convert Pivot, M17x1.0, 23mm Flats Torque to 200 IN-LBS 2
W310123 Skewer, Maxle FR 12x192mm 1
W301805 ABP Convert Pivot Bolt, Drive side for 142x12mm axle, M17x1.0 external thread, M12x1.75 internal thread, M10x1.0 der 1
hanger thread
W301804 ABP Convert Pivot Bolt, Non-drive side for 142x12mm axle, M17x1.0 external thread 1
W290375 Axle, M10x1.5x73.6mm, 17mm 0.D. Shaft 1
W291021 Axle, M10x1.5x84mm 1
W296576 Washer, 1.D. 10.0mm, 0.D. 18mm, Th 4.25mm 2
W292474 Washer, 1.D. 10.0mm, 0.D. 18.5mm, Th 3.0mm 4
W306006 Washer, 1.D. 17.0mm, 0.D. 22.5mm, Th 2.0mm 2
W292095 Washer, 1.D. 17.0mm, 0.D. 25.0mm, Th 3.0mm 2
W275702 Washer, .D. 8.2mm, 0.D. 10.0mm, Th 0.4mm 1
W311604 Washer, I.D. 10mm, 0.D. 16.5mm, Th 5.7mm 2
W312662 Chainstay protector for Carbon Fuel EX 2012 1
264
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Note: All threaded fasteners in the assembly _W310961
have a retention compound on either the bolt ’
or nut threads. If a fastener is removed after W310448
initial installation, clean the threads and reap-
ply a removeable strength threadlocker such 310961

as LOCTITE 243. Failure to do so may result in
fasteners loosening during use.

W292095

W272452
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Parts for 2012 Fuel EX 9.9 Carbon Assembl

W275322 Cartridge Bearing, 6900-2RS 0.D. 22mm, .D. 10mm, W 6mm 6
W272452 Cartridge Bearing, 6903-2RS 0.D. 30mm, I.D. 17mm, W 7mm 2
W305083 Cartridge Bearing, MR1728LLU, 0.D. 28mm, I.D. 17mm, W 6mm 2
W312136 Bolt on cable guide for triple cables, top, bottom and bolt 2
W301451 Bolt, M10x1.0x18mm 2
W305185 Bolt, M10x1.0x20mm Torque to 150 IN-LBS 2
W282876 Bolt, M8x1.25x54mm Torque to 85 IN-LBS 1
W275611 Bolt, M8x1.25x58mm Torque to 85 IN-LBS 1
W284029 Nut, M10x1.5, 7.0mm Thick, ??mm Flats Torque to 150 IN-LBS 1
W284030 Nut, M10x1.5, 7.5mm Thick, Mates to seat stay Torque to 150 IN-LBS 2
W290376 Nut, M16x1.5, 7mm Thick, 20mm Flats Torque to 300 IN-LBS 1
W301803 Nut, ABP Convert Pivot, M17x1.0, 23mm Flats Torque to 200 IN-LBS 2
W286347 Nut, M8x1.25, Custom fitted nut 1
W310123 Skewer, Maxle FR 12x192mm 1
W301805 ABP Convert Pivot Bolt, Drive side for 142x12mm axle, M17x1.0 external thread, M12x1.75 internal thread, M10x1.0 der 1
hanger thread
W301804 ABP Convert Pivot Bolt, Non-drive side for 142x12mm axle, M17x1.0 external thread 1
W290375 Axle, M10x1.5x73.6mm, 17mm 0.D. Shaft 1
W291021 Axle, M10x1.5x84mm 1
W296576 Washer, 1.D. 10.0mm, 0.D. 18mm, Th 4.25mm 2
W292474 Washer, 1.D. 10.0mm, 0.D. 18.5mm, Th 3.0mm 4
W306006 Washer, 1.D. 17.0mm, 0.D. 22.5mm, Th 2.0mm 2
W292095 Washer, 1.D. 17.0mm, 0.D. 25.0mm, Th 3.0mm 2
W275702 Washer, 1.D. 8.2mm, 0.D. 10.0mm, Th 0.4mm 1
W311604 Washer, I.D. 10mm, 0.D. 16.5mm, Th 5.7mm 2
W312662 Chainstay protector for Carbon Fuel EX 2012 1
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Note: All threaded fasteners in the assembly
have a retention compound on either the bolt
or nut threads. If a fastener is removed after

W282091

W294664

W294665

W294662

W292163

"--..._‘_‘__‘.. W301450 W275322

W

W294663
W292474

- W294277

- W295805

W294276

‘\.
W201601  W273724

initial installation, clean the threads and reap- W291595 W291596
ply a removeable strength threadlocker such

as LOCTITE 243. Failure to do so may result in

fasteners loosening during use.

Parts for 2010 Remedy Aluminum Assembly

Black Part | Gold Part | Description Assembly Details QTy
Number | Number

W275322 Cartridge Bearing, 6900-2RS 0.D. 22mm, I.D. 10mm, W 6mm 6
W282091 Cartridge Bearing, 6901-2RS, 0.D. 24mm, I.D. 12mm, W 6mm 2
W273724 Cartridge Bearing, 6903LLB 0.D. 30mm, I.D. 17mm W7mm w/ 3mm Ext Race 2
W295905 Skewer Nut Nylon Insert 5mm 1
W301451 | W301450 | Bolt, M10x1.0x18mm 2
W305185 | W295805 | Bolt, M10x1.0x20mm Torque to 150 IN-LBS | 2
W282876 | W291598 | Bolt, M8x1.25x54mm Torque to 85 IN-LBS 1
W304517 | W294664 | Nut, ABP Skewer Nut 1
W284029 |W294277 | Nut, M10x1.5, 7.0mm Thick Torque to 150 IN-LBS | 1
W284030 |W292163 | Nut, M10x1.5, 7.5mm Thick, Mates to seat stay Torque to 150 IN-LBS | 2
W307716 | W294665 | Nut, M12x1.25mm, ABP Race drive side, 15mm Flats Torque to 200 IN-LBS 1
W307717 | W294662 | Nut, M12x1.25mm, ABP Race non drive side, 20mm Flats Torque to 200 IN-LBS | 1
W290376 |W291596 | Nut, M16x1.5, 7mm Thick, 20mm Flats Torque to 300 IN-LBS | 1
W286347 | W291601 | Nut, M8x1.25, Custom fitted nut 1
W299036 |W296244 | Skewer, ABP Race Black Lever 197mm 1
W307718 | W294666 | ABP Race Pivot Bolt, Drive side for 135x5mm axle, M12x1.25 external thread, M10x1.0 der hanger thread 1
W307719 | W294663 | ABP Race Pivot Bolt, Non-Drive side for 135x5mm axle, M12x1.25 external thread 1
W290375 |W291595 | Axle, M10x1.5x73.6mm, 17mm 0.D. Shaft 1
W291021 |W294276 | Axle, M10x1.5x84mm 1
W296576 Washer, 1.D. 10.0mm, 0.D. 18mm, Th 4.25mm 2
W292474 Washer, 1.D. 10.0mm, 0.D. 18.5mm, Th 3.0mm 4
W275702 Washer, 1.D. 8.2mm, 0.D. 10.0mm, Th 0.4mm 1
W297286 Sag Gauge, Fork, 140/150 travel 1
W286425 Sag Gauge, Shock, for Remedy 1
W303118 Chainstay protector for Remedy 1
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Note: All threaded fasteners in the assembly Qo %"-. Y
have a retention compound on either the bolt
or nut threads. If a fastener is removed after X W291601 Dexter
initial installation, clean the threads and reap- 316
ply a removeable strength threadlocker such W272452
as LOCTITE 243. Failure to do so may result in Apple
fasteners loosening during use. W291595 W292095 317
Parts for 2010 Remedy Carbon Assembly
Black Part |Gold Part | Description Assembly Details QTy
Number _ [Number
W275322 Cartridge Bearing, 6900-2RS 0.D. 22mm, |.D. 10mm, W 6mm 6
W282091 Cartridge Bearing, 6901-2RS, 0.D. 24mm, I.D. 12mm, W 6mm 2
W272452 Cartridge Bearing, 6903-2RS 0.D. 30mm, I.D. 177mm, W 7mm 2
W295905 Skewer Nut Nylon Insert 5mm 1
W284027 |W292158 |Bolt, M10x1.5x18mm 2
W305185 |W295805 |Bolt, M10x1.0x20mm Torque to 150 IN-LBS 2
W282876 |W291598 |Bolt, M8x1.25x54mm Torgue to 85 IN-LBS 1
W304517 |W294664 |Nut, ABP Skewer Nut 1
W284029 |W294277 |Nut, M10x1.5, 7.0mm Thick, ??mm Flats Torque to 150 IN-LBS 1
W284030 |W292163 |Nut, M10x1.5, 7.5mm Thick, Mates to seat stay Torque to 150 IN-LBS 2
W307716__|W294665 | Nut, M12x1.25mm, ABP Race drive side, 15mm Flats Torque to 200 IN-LBS 1
W307717 |W294662 |Nut, M12x1.25mm, ABP Race non drive side, 20mm Flats Torque to 200 IN-LBS 1
W290376 |W291596 |Nut, M16x1.5, 7mm Thick, 20mm Flats Torque to 300 IN-LBS 1
W286347 |W291601 | Nut, M8x1.25, Custom fitted nut 1
W299036 |W296244 |Skewer, ABP Race Black Lever 197mm 1
W302005 Spacer, 1.D. 10.05mm, 0.D. 15.55mm, Length 59.58mm 1
W302004 Spacer, I.D. 17.05mm, 0.D. 20.05mm, Length 46.58mm 1
W307718 | W294666 | ABP Race Pivot Bolt, Drive side for 135x5mm axle, M12x1.25 external thread, M10x1.0 der hanger thread 1
W307719 |W294663 |ABP Race Pivot Bolt, Non-Drive side for 135x5mm axle, M12x1.25 external thread 1
W290375 |W291595 |Axle, M10x1.5x73.6mm, 17mm 0.D. Shaft 1
W291021 | W294276 | Axle, M10x1.5x84mm 1
W296576 Washer, I.D. 10.0mm, 0.D. 18mm, Th 4.25mm 2
W292474 Washer, 1.D. 10.0mm, 0.D. 18.5mm, Th 3.0mm 4
W292095 Washer, I.D. 17.0mm, 0.D. 25.0mm, Th 3.0mm 2
W275702 Washer, I.D. 8.2mm, 0.D. 10.0mm, Th 0.4mm 1
W297286 Sag Gauge, Fork, 140/150 travel 1
W286425 Sag Gauge, Shock, for Remedy 1
W303118 Chainstay protector for Remedy 1
W299864 Downtube Frame Guard for Remedy/ Fuel EX 1
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2011 Remedy Alloy Suspension Assembly 1186nnn11
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Torque Specs :
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Warranty Information W29037
290-313
W282876
Ascend W275702
314-315 Note: All threaded fasteners in the assembly
have a retention compound on either the bolt
Dexter or nut threads. If a fastener is removed after
316 initial installation, clean the threads and reap- W290375
ply a removeable strength threadlocker such
as LOCTITE 243. Failure to do so may result in
Apple fasteners loosening during use.
317
Parts for 2011 Remedy Aluminum Assembly
Part Number Description Assembly Details QTY
W275322 Cartridge Bearing, 6900-2RS 0.D. 22mm, I.D. 10mm, W 6mm 6
W273724 Cartridge Bearing, 6903LLB 0.D. 30mm, I.D. 17mm W7mm w/ 3mm_Ext Race 2
W305083 Cartridge Bearing, MR1728LLU, 0.D. 28mm, I.D. 177mm, W 6mm 2
W295905 Skewer Nut Nylon Insert 5mm 1
W301451 Bolt, M10x1.0x18mm 2
W305185 Bolt, M10x1.0x20mm Torque to 150 IN-LBS 2
W282876 Bolt, M8x1.25x54mm Torque to 85 IN-LBS 1
W304517 Nut, ABP Skewer Nut 1
W284029 Nut, M10x1.5, 7.0mm Thick Torque to 150 IN-LBS 1
W284030 Nut, M10x1.5, 7.5mm Thick, Mates to seat stay Torque to 150 IN-LBS | 2
W290376 Nut, M16x1.5, 7mm Thick, 20mm Flats Torque to 300 IN-LBS 1
W301803 Nut, ABP Convert Pivot, M17x1.0, 23mm Flats Torque to 200 IN-LBS | 2
W305084 Nut, ABP Convert Pivot, M17x1.0, Drive-side 135x5 axle, 20mm Flats Torque to 200 IN-LBS 1
W286347 Nut, M8x1.25, Custom fitted nut 1
W299036 Skewer, ABP Race Black Lever 197mm 1
W310123 Skewer, Maxle FR 12x192mm 1
W304639 ABP Convert Pivot Bolt, Drive side for 135x5mm axle, M17x1.0 external thread, M10x1.0 der hanger thread 1
W301805 Q]BP (()jonven Pivot Bolt, Drive side for 142x12mm axle, M17x1.0 external thread, M12x1.75 internal thread, M10x1.0 der hanger 1
real
W304640 ABP Convert Pivot Bolt, Non-drive side for 135x5mm axle, M17x1.0 external thread 1
W301804  |ABP Convert Pivot Bolt, Non-drive side for 142x12mm axle, M17x1.0 external thread 1
W290375 Axle, M10x1.5x73.6mm, 17mm 0.D. Shaft 1
W291021 Axle, M10x1.5x84mm 1
W296576 Washer, I.D. 10.0mm, 0.D. 18mm, Th 4.25mm 2
W292474 Washer, I.D. 10.0mm, 0.D. 18.5mm, Th 3.0mm 4
W275702  |Washer, I.D. 8.2mm, 0.D. 10.0mm, Th 0.4mm 1
W297286 Sag Gauge, Fork, 140/150 travel 1
W286425 Sag Gauge, Shock, for Remedy 1
W303118 Chainstay protector for Remedy 1
268
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Service Information
2011 Remedy Carbon Suspension Assembly 1191nnn11

W301803

W292474

W306006 E)
N

W301804

W301805

W305083

Note: All threaded fasteners in the assembly
have a retention compound on either the bolt
or nut threads. If a fastener is removed after
initial installation, clean the threads and reap-

ply a removeable strength threadlocker such

W290375

as LOCTITE 243. Failure to do so may result in
fasteners loosening during use.

W301451

W275322

%

W272452

W291021

W292095

W284030

W284029

W296576
W305185

W290376

W275702

W286347

SUSPENSION DIAGRAMS

W282876

Parts for 2011 Remedy Carbon Assembly

Part Number | Description Assembly Details Qry
W275322 Cartridge Bearing, 6900-2RS 0.D. 22mm, I.D. 10mm, W 6mm 6
W272452 Cartridge Bearing, 6903-2RS 0.D. 30mm, |.D. 17mm, W 7mm 2
W305083 | Cartridge Bearing, MR1728LLU, 0.D. 28mm, I.D. 177mm, W 6mm 2
W301451 Bolt, M10x1.0x18mm 2
W305185 Bolt, M10x1.0x20mm Torque to 150 IN-LBS | 2
W282876 Bolt, M8x1.25x54mm Torque to 85 IN-LBS 1
W284029 | Nut, M10x1.5, 7.0mm Thick Torque to 150 IN-LBS | 1
W284030 Nut, M10x1.5, 7.5mm Thick, Mates to seat stay Torque to 150 IN-LBS | 2
W290376 | Nut, M16x1.5, 7mm Thick, 20mm Flats Torque to 300 IN-LBS | 1
W301803 | Nut, ABP Convert Pivot, M17x1.0, 23mm Flats Torque to 200 IN-LBS | 2
W286347 Nut, M8x1.25, Custom fitted nut 1
W299036 | Skewer, ABP Race Black Lever 197mm 1
W310123 | Skewer, Maxle FR 12x192mm 1
W304639 | ABP Convert Pivot Bolt, Drive side for 135x5mm axle, M17x1.0 external thread, M10x1.0 der hanger thread 1
W301805 ABP Convert Pivot Bolt, Drive side for 142x12mm axle, M17x1.0 external thread, M12x1.75 internal thread, M10x1.0 der hanger thread 1
W304640 ABP Convert Pivot Bolt, Non-drive side for 135x5mm axle, M17x1.0 external thread 1
W301804 | ABP Convert Pivot Bolt, Non-drive side for 142x12mm axle, M17x1.0 external thread 1
W290375 Axle, M10x1.5x73.6mm, 17mm 0.D. Shaft 1
W291021 Axle, M10x1.5x84mm 1
W296576 Washer, I.D. 10.0mm, 0.D. 18mm, Th 4.25mm 2
W292474 Washer, I.D. 10.0mm, 0.D. 18.5mm, Th 3.0mm 4
W306006 | Washer, I.D. 17.0mm, 0.D. 22.5mm, Th 2.0mm 2
W292095 Washer, I.D. 17.0mm, 0.D. 25.0mm, Th 3.0mm 2
W275702 | Washer, I.D. 8.2mm, 0.D. 10.0mm, Th 0.4mm 1
W297286 | Sag Gauge, Fork, 140/150 travel 1
W286425  |Sag Gauge, Shock, for Remedy 1
W299086 | Chainstay protector for Fuel EX 1
W299864 | Downtube Frame Guard for Remedy/ Fuel EX 1
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Tech Site
247 Q“p TREK
. Service Information
2012 Remedy Aluminum Suspension Assembly 1180xxx12
BB’s
249 W310123
II.-'
Hangers W306634
250-252 \
N 301508 W275322
Skewers W3046‘2§04640 | ™, W298913
253 B | 292474,
W304517 \ 3
worsas i W3(?" 81N %‘ W284029
Suspension Diagrams W305084 l‘-\ b
254-288 h
ABP HARDWARE FOR USE " W305185
Torque Specs WITH 5MM SKEWER Yy, W @, weoun
289 ? W298913 | o
] | &
Warrant ! ABP HARDWARE FOR USE WITH w301803 Q "l _k“&% /
y Information W
142X12 THRU AXLE \,
290-313 ) 136
W305083
Ascend SR \
314-315 Note: All threaded fasteners in the assembly w1219 £ NS W282876
have a retention compound on either the bolt et | ?
or nut threads. If a fastener is removed after ) SR K
Dexter initial installation, clean the threads and reap- - “71/‘5';._ W275702 " ——W311727
316 ply a removeable strength threadlocker such “‘~.§5’6~3 f?sg%
as LOCTITE 243. Failure to do so may resuit in N2 .#
N fasteners loosening during use. " \“',272 452 312853
pple W290375
317
Parts for 2012 Remedy Aluminum Assembly
Part Number | Description Assembly Details Qry
W275322 Cartridge Bearing, 6900-2RS 0.D. 22mm, I.D. 10mm, W 6mm 6
W272452 Cartridge Bearing, 6903-2RS 0.D. 30mm, .D. 177mm, W 7mm 2
W305083 Cartridge Bearing, MR1728LLU, 0.D. 28mm, I.D. 17mm, W 6mm 2
W295905 Skewer Nut Nylon Insert 5mm 1
W311727 Bolt on cable guide for single cable, top, bottom and bolt 3
W312136 Bolt on cable guide for triple cables, top, bottom and bolt 2
W301451 Bolt, M10x1.0x18mm 2
W305185 Bolt, M10x1.0x20mm Torque to 150 IN-LBS 2
W282876 Bolt, M8x1.25x54mm Torque to 85 IN-LBS 1
W304517 Nut, ABP Skewer Nut 1
W298913 Nut, M10x1.0, Mates to seat stay Torque to 175 IN-LBS 2
W284029 Nut, M10x1.5, 7.0mm Thick, ??mm Flats Torque to 150 IN-LBS 1
W290376 Nut, M16x1.5, 7mm Thick, 20mm Flats Torgue to 300 IN-LBS 1
W301803 Nut, ABP Convert Pivot, M17x1.0, 23mm Flats Torque to 200 IN-LBS 2
W305084 Nut, ABP Convert Pivot, M17x1.0, Drive-side 135x5 axle, 20mm Flats Torgue to 200 IN-LBS 1
W286347 Nut, M8x1.25, Custom fitted nut 1
W306634 Skewer, ABP Race Black Lever 197mm 1
W310123 Skewer, Maxle FR 12x192mm 1
W304639 ABP Convert Pivot Bolt, Drive side for 135x5mm axle, M17x1.0 external thread, M10x1.0 der hanger thread 1
W301805 ABP Convert Pivot Bolt, Drive side for 142x12mm axle, M17x1.0 external thread, M12x1.75 internal thread, M10x1.0 der 1
hanger thread
W304640 ABP Convert Pivot Bolt, Non-drive side for 135x5mm axle, M17x1.0 external thread 1
W301804 ABP Convert Pivot Bolt, Non-drive side for 142x12mm axle, M17x1.0 external thread 1
W291021 Axle, M10x1.5x84mm 1
W296576 Washer, I.D. 10.0mm, 0.D. 18mm, Th 4.25mm 2
W292474 Washer, 1.D. 10.0mm, 0.D. 18.5mm, Th 3.0mm 4
W292095 Washer, I.D. 17.0mm, 0.D. 25.0mm, Th 3.0mm 2
W275702 Washer, I.D. 8.2mm, 0.D. 10.0mm, Th 0.4mm 1
W312219 Chainstay protector for Fuel EX/ Lush/ Remedy9.7/ Slash 2012 1
W312853 Downtube Frame Guard for Alloy Remedy 2012 1
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Service Information
2012 Remedy Carbon Suspension Assembly 11191nnn12

W292474 .
Wg0145t.

SUSPENSION DIAGRAMS

~\W284030

~W284029

W301803 e ‘P
W305083 W292474 '
W306006
W301804 warssz2 \ I
W301805 1 “W296576 |
W306006 W290376 v —
W - |
305083 301803 w2452 6 Ws05185
| 292005 ' -VWégwm
I\ )
| |« iR
) ! | 1 W282876
Note: All threaded fasteners in the assembly |
have a retention compound on either the bolt 1
or nut threads. If a fastener is removed after 1 r W275702
initial installation, clean the threads and reap- /i e
ply a removeable strength threadlocker such ~ W290375 b - .
as LOCTITE 243. Failure to do o may resultin-~ %, gt W286347
fasteners loosening during use. b
Parts for 2012 Remedy Carbon Assembly
Part Number Description Assembly Details QTY
W275322 Cartridge Bearing, 6900-2RS 0.D. 22mm, I.D. 10mm, W 6mm 6
W272452 Cartridge Bearing, 6903-2RS 0.D. 30mm, I.D. 177mm, W 7mm 2
W305083 Cartridge Bearing, MR1728LLU, 0.D. 28mm, I.D. 17mm, W 6mm 2
W295905 Skewer Nut Nylon Insert 5mm 1
W311726 Bolt on cable guide for two cables, top, bottom and bolt 2
W311727 Bolt on cable guide for single cable, top, bottom and bolt 3
W301451 Bolt, M10x1.0x18mm 2
W305185 Bolt, M10x1.0x20mm Torque to 150 IN-LBS 2
W282876 Bolt, M8x1.25x54mm Torque to 85 IN-LBS 1
W304517 Nut, ABP Skewer Nut 1
W284029 Nut, M10x1.5, 7.0mm Thick, ??mm Flats Torque to 150 IN-LBS 1
W284030 Nut, M10x1.5, 7.5mm Thick, Mates to seat stay Torque to 150 IN-LBS 2
W290376 Nut, M16x1.5, 7mm Thick, 20mm Flats Torque to 300 IN-LBS 1
W301803 Nut, ABP Convert Pivot, M17x1.0, 23mm Flats Torque to 200 IN-LBS 2
W305084 Nut, ABP Convert Pivot, M17x1.0, Drive-side 135x5 axle, 20mm Flats Torque to 200 IN-LBS 1
W286347 Nut, M8x1.25, Custom fitted nut 1
W306634 Skewer, ABP Race Black Lever 197mm 1
W310123 Skewer, Maxle FR 12x192mm 1
W304639 ABP Convert Pivot Bolt, Drive side for 135x5mm axle, M17x1.0 external thread, M10x1.0 der hanger thread 1
W301805 ABP Convert Pivot Bolt, Drive side for 142x12mm axle, M17x1.0 external thread, M12x1.75 internal thread, M10x1.0 der 1
hanger thread
W304640 ABP Convert Pivot Bolt, Non-drive side for 135x5mm axle, M17x1.0 external thread 1
W301804 ABP Convert Pivot Bolt, Non-drive side for 142x12mm axle, M17x1.0 external thread 1
W290375 Axle, M10x1.5x73.6mm, 17mm 0.D. Shaft 1
W291021 Axle, M10x1.5x84mm 1
W296576 Washer, I.D. 10.0mm, 0.D. 18mm, Th 4.25mm 2
W292474 Washer, 1.D. 10.0mm, 0.D. 18.5mm, Th 3.0mm 4
W306006 Washer, I.D. 17.0mm, 0.D. 22.5mm, Th 2.0mm Omitted on 9.7 Assembly 2
W292095 Washer, I.D. 17.0mm, 0.D. 25.0mm, Th 3.0mm 2
W275702 Washer, 1.D. 8.2mm, 0.D. 10.0mm, Th 0.4mm 1
W312219 Chainstay protector for Fuel EX/ Lush/ Remedy9.7/ Slash 2012 1
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Service Information
2009 Roscoe Suspension Assembly 2168nnn9

W283643 -
o  W293448

W291776

W282091 -

) "W298153
282088
“W298153

N W290375
W282089

W273724

Note: All threaded fasteners in the assembly
have a retention compound on either the bolt
or nut threads. If a fastener is removed after
initial installation, clean the threads and reap-
ply a removeable strength threadlocker such
as LOCTITE 243. Failure to do so may result in
fasteners loosening during use.

"W298153

Parts for 2009 Roscoe Assembl

W283643 Cartridge Bearing, 6900-2RS 0.D. 22mm, |.D. 10mm, W 5mm (Outer race flange 24mm, Inner race width 8mm)

W282091 Cartridge Bearing, 6901-2RS, 0.D. 24mm, I.D. 12mm, W 6mm

W273724 Cartridge Bearing, 6903LLB 0.D. 30mm, I.D. 17mm W7mm w/ 3mm_Ext Race

W298153 Cable Guide Top, Bottom and Bolt

W293448 | Bolt, M10x1.0x16mm

W285875 | Bolt, M10x1.0x19mm

Torque to 125-200 IN-LBS

W285874  |Bolt, M8x1.0x30mm

W291776 Bushing, 10mm ID, 12mm 0D, 18mm FLANGE DIA., 5mm OAL

W293450 Nut Insert, M14X1 External Thread, M10X1 Internal Thread, 14mm Flats

W282089 | Nut, M10x1.75, 2mm Thick, 22mm Flats

Torque to 125-200 IN-LBS

W290376 Nut, M16x1.5, 7mm Thick, 20mm Flats

Torque to 300 IN-LBS

W282088 | ABP Hardware, Drive side for 135x5mm axle, M12x1.75 external thread, M10x1.0 der hanger thread

W282087 ABP Hardware, Non-drive side for 135x5mm axle, M12x1.75 external thread

W290375 | Axle, M10x1.5x73.6mm, 17mm 0.D. Shaft

W297285 Sag Gauge, Fork, 120/130 travel

W286501 Sag Gauge, Shock, for Roscoe
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Service Information
2012 Roscoe 29 Suspension Assembly 2169xxx12

W304640 —. ~W283250

W305084

W291776 4 285875
W291776

- W304639

W304640 - W291776 -,
W305083 W285875 - %
i ™ M,

~W301803 ™,
o W293448 - W283643 ‘~

W295905 1

W310123-=

_~W293448

“ 283643

: .- — W291601

L v ~W293448
il -
[ = .\“.\ "
| ~-W290375
W301803 | — T W290375
L W305083 “W293448
Note: All threaded fasteners in the assembly
have a retention compound on either the bolt W311580
or nut threads. If a fastener is removed after A \ | |
initial installation, clean the threads and reap- F Y W272454 - LW290376
ply a removeable strength threadlocker such W290375 -
as LOCTITE 243. Failure to do so may result in W272452
fasteners loosening during use.
Parts for 2012 Roscoe 29 Assembly
Part Number Description Assembly Details Qry
W283643 Cartridge Bearing, 6900-2RS 0.D. 22mm, I.D. 10mm, W 5mm (Outer race flange 24mm, Inner race width 8mm) 4
W272452 Cartridge Bearing, 6903-2RS 0.D. 30mm, I.D. 177mm, W 7mm 2
W305083 Cartridge Bearing, MR1728LLU, 0.D. 28mm, I.D. 17mm, W 6mm 2
W295905 Skewer Nut Nylon Insert 5mm 1
W293448 Bolt, M10x1.0x16mm 4
W285875 Bolt, M10x1.0x19mm Torque to 125-200 IN-LBS 2
W282876 Bolt, M8x1.25x54mm Torque to 85 IN-LBS 1
W291776 Bushing, 10mm ID, 12mm 0D, 18mm FLANGE DIA., 5mm OAL 4
W304517 Nut, ABP Skewer Nut 1
W290376 Nut, M16x1.5, 7mm Thick, 20mm Flats Torque to 300 IN-LBS 1
W301803 Nut, ABP Convert Pivot, M17x1.0, 23mm Flats Torque to 200 IN-LBS 2
W305084 Nut, ABP Convert Pivot, M17x1.0, Drive-side 135x5 axle, 20mm Flats Torque to 200 IN-LBS 1
W286347 Nut, M8x1.25, Custom fitted nut 1
W283250 Skewer, ABP 1 Red Lever 210mm 1
W310123 Skewer, Maxle FR 12x192mm 1
W304639 ABP Convert Pivot Bolt, Drive side for 135x5mm axle, M17x1.0 external thread, M10x1.0 der hanger thread 1
W301805 ABP Convert Pivot Bolt, Drive side for 142x12mm axle, M17x1.0 external thread, M12x1.75 internal thread, M10x1.0 1
der hanger thread
W304640 ABP Convert Pivot Bolt, Non-drive side for 135x5mm axle, M17x1.0 external thread 1
W301804 ABP Convert Pivot Bolt, Non-drive side for 142x12mm axle, M17x1.0 external thread 1
W290375 Axle, M10x1.5x73.6mm, 17mm 0.D. Shaft 1
W292095 Washer, I.D. 17.0mm, 0.D. 25.0mm, Th 3.0mm 2
W311580 Chainstay protector for Roscoe 29 and Rumblefish 2012 1
W312793 Seatstay protector for Roscoe 29 1
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Note: All threaded fasteners in the assembly
have a retention compound on either the bolt
or nut threads. If a fastener is removed after
initial installation, clean the threads and reap-
ply a removeable strength threadlocker such
as LOCTITE 243. Failure to do so may result in
fasteners loosening during use.

W290376

W298913

W300777

W292474

W284027
W298922

W298917 W275322

W282091

W298910
W290376

W273724

W290375

W290057

W300768

W290055

W290056

W290376

W290055

Parts for 2010-2011 Scratch Assembly
Black Part |Gold Part | Description Assembly Details QTy
Number Number
W275322 Cartridge Bearing, 6900-2RS 0.D. 22mm, |.D. 10mm, W 6mm 2
W282091 Cartridge Bearing, 6901-2RS, 0.D. 24mm, I.D. 12mm, W 6mm 2
W272452 Cartridge Bearing, 6903-2RS 0.D. 30mm, I.D. 177mm, W 7mm 2
W273724 Cartridge Bearing, 6903LLB 0.D. 30mm, I.D. 17mm W7mm w/ 3mm_Ext Race 2
W290056  [W292161 | Bolt, M10x1.0x54mm 2
W284027 [W292158 |Bolt, M10x1.5x18mm 2
W298917 Der. Hanger, for Scratch 1
W290055 [W292162 |Nut, M10x1.0, Custom fitted nut 2
W298913  [W301904 | Nut, M10x1.0, Mates to seat stay Torque to 175 IN-LBS 2
W300768 [W301905 | Nut, M12x1.25, 7.5mm Thick 1
W290376  [W291596 | Nut, M16x1.5, 7mm Thick, 20mm Flats Torque to 300 IN-LBS 1
W310123 Skewer, Maxle FR 12x192mm 1
W300776 ABP Hardware, Drive side for 12mm thru axle, M16x1.5 external thread, M12x1.75 internal threads for use with 1
135mm hub
W298912 ABP Hardware, Drive side for 12mm thru axle, M16x1.5 external thread, M12x1.75 internal threads for use with 1
142mm hub
W298924 ABP Hardware, Non drive side for 12mm thru axle, M16x1.5 external thread, for use with 135mm hub 1
W298922 ABP Hardware, Non drive side for 12mm thru axle, M16x1.5 external thread, for use with 142mm hub 1
W298910 |W301903 |Axle, 12mm Shaft, 82.0mm Long, M6 Hex Broach, M10x1.0 external thread 1
W290375 [W291595 |Axle, M10x1.5x73.6mm, 17mm 0.D. Shaft 1
W300777 _ [W302811 | Axle, M12x1.75x197mm 1
W292474 Washer, I.D. 10.0mm, 0.D. 18.5mm, Th 3.0mm 2
W290057 Washer, 1.D. 12.0mm, 0.D. 18.0mm, Th 2.0mm 2
W297287 Sag Gauge, Fork, 160/170 travel 1
W303573 Chainstay protector for Scratch 1
W305706 Downtube Frame Guard for Session square tube 1
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Service Information
2009-2011 Session Suspension Assembly 1176nnn9

Note: All threaded fasteners in the assembly
have a retention compound on either the bolt
or nut threads. If a fastener is removed after

initial installation, clean the threads and reap-

W285673

W291346

W284030

W283643 -

(ﬂ ® 5P\A/28|5674
' W290057

W285675 W290056
W290055

W285676 -

ply a removeable strength threadlocker such
as LOCTITE 243. Failure to do so may result in
fasteners loosening during use.

SUSPENSION DIAGRAMS

Parts for 2009-2011 Session Assembly

W283643 Cartridge Bearing, 6900-2RS 0.D. 22mm, I.D. 10mm, W 5mm (Outer race flange 24mm, Inner race width 8mm) 2
W253804 Cartridge Bearing, 6805-2RS, 0.D. 37mm, I.D. 25mm, W 7mm 2
W302025 Cartridge Bearing, 3803-2RS, 0.D. 26mm, I.D. 177mm, W 10mm 2
W281907 Cartridge Bearing, 6001-2RS, 0.D. 28mm, I.D. 12mm, W 8mm 2
W290056 |W292161 |Bolt, M10x1.0x54mm 2
W284027 |W292158 |Bolt, M10x1.5x18mm 2
W285675 |W292159 |Bolt, M12x1.25x78mm 1
W285673 Der. Hanger, for Session 1
W290055 |W292162 |Nut, M10x1.0, Custom fitted nut 2
W284030 |W292163 |Nut, M10x1.5, 7.5mm Thick, Mates to seat stay Torque to 150 IN-LBS 2
W285674 |W292160 | Nut, M12x1.25, 7.5mm Thick, ??mm Flats 1
W290376 |W291596 |Nut, M16x1.5, 7mm Thick, 20mm Flats Torque to 300 IN-LBS 2
W290054 |W292164 [Nut, M24x1.5, ?mm Thick, 30mm Flats 1
W285672 ABP Hardware, Drive side for 12mm thru axle, M16x1.5 external thread, M12x1.75 internal threads 1
W285671 ABP Hardware, Non drive side for 12mm thru axle, M16x1.5 external thread 1
W285676 |W292165 [Axle, 25mm Shaft, ???mm Long, M12 Hex, M24x1.5 external thread 1
W291346 Axle, M12x1.75x212mm 1
W290057 Washer, I.D. 12.0mm, 0.D. 18.0mm, Th 2.0mm 2
W290058 Washer, 1.D. 25.0mm, 0.D. 30.0mm, Th 1.5mm 2
W297288 Sag Gauge, Fork, 203 travel 1
W305706 Downtube Frame Guard for Session square tube 1
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Note: All threaded fasteners in the assembly
have a retention compound on either the bolt W303713
Apple or nut threads. If a fastener is removed after *
317 initial installation, clean the threads and reapply

a removeable strength threadlocker such as B W304515

LOCTITE 243. Failure to do so may result in

fasteners loosening during use.
Parts for 2011 Session Assembly
W283643 Cartridge Bearing, 6900-2RS 0.D. 22mm, I.D. 10mm, W 5mm (Outer race flange 24mm, Inner race width 8mm) 2
W253804 Cartridge Bearing, 6805-2RS, 0.D. 37mm, I.D. 25mm, W 7mm 2
W302025 Cartridge Bearing, 3803-2RS, 0.D. 26mm, I.D. 177mm, W 10mm 2
W281907 Cartridge Bearing, 6001-2RS, 0.D. 28mm, I.D. 12mm, W 8mm 2
W290056 __[Bolt, M10x1.0x54mm 2
W284027  [Bolt, M10x1.5x18mm 2
W285675 | Bolt, M12x1.25x78mm 1
W304515 __[Bolt, M5x0.8x10mm 4
W285673 Der. Hanger, for Session 1
W290055 Nut, M10x1.0, Custom fitted nut 2
W284030 [ Nut, M10x1.5, 7.5mm Thick, Mates to seat stay Torque to 150 IN-LBS 2
W285674 Nut, M12x1.25, 7.5mm Thick, ??mm Flats 1
W290376 Nut, M16x1.5, 7mm Thick, 20mm Flats Torque to 300 IN-LBS 2
W290054 | Nut, M24x1.5, 2mm Thick, 30mm Flats 1
W285672 ABP Hardware, Drive side for 12mm thru axle, M16x1.5 external thread, M12x1.75 internal threads 1
W285671 ABP Hardware, Non drive side for 12mm thru axle, M16x1.5 external thread 1
W285676 Axle, 25mm Shaft, ???mm Long, M12 Hex, M24x1.5 external thread 1
W291346  [Axle, M12x1.75x212mm 1
W290057  |Washer, 1.D. 12.0mm, 0.D. 18.0mm, Th 2.0mm 2
W304514 Washer, I.D. 25.0mm, 0.D. 31.0mm, Th 2.0mm 2
W297288 Sag Gauge, Fork, 203 travel 1
W304509 Chainstay protector for Session 2011 1
W303713 Downtube Frame Guard for Session oval tube 1
W303708 Fork Bumper Session 2
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Note: All threaded fasteners in the assembly
have a retention compound on either the bolt

or nut threads. If a fastener is removed after

initial installation, clean the threads and reap- N R R RN

ply a removeable strength threadlocker such W311582 b was3gps |

as LOCTITE 243. Failure to do so may result in w309033 | | | | weodst4 |
W281907 W291639 W290056

fasteners loosening during use.
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W304515

W313063

W304515
W304515

Parts for 2012 Session Assembl

W253804 Cartridge Bearing, 6805-2RS, 0.D. 37mm, I.D. 25mm, W 7mm 2
W275322 Cartridge Bearing, 6900-2RS 0.D. 22mm, I.D. 10mm, W 6mm 2
W281907 Cartridge Bearing, 6001-2RS, 0.D. 28mm, I.D. 12mm, W 8mm 2
W305083 Cartridge Bearing, MR1728LLU, 0.D. 28mm, I.D. 17mm, W 6mm 2
W290056 Bolt, M10x1.0x54mm 2
W284027 Bolt, M10x1.5x18mm 2
W304515 Bolt, M5x0.8x10mm 4
W308985 Bolt, M12x1.25x84.5mm Torque to 200 IN-LBS 1
W290055 Nut, M10x1.0, Custom fitted nut 1
W298913 Nut, M10x1.0, Mates to seat stay Torque to 175 IN-LBS 2
W291639 Nut, M10x1.5, 7.5mm Thick, Mates to seat stay Torque to 90 IN-LBS 1
W301803 Nut, ABP Convert Pivot, M17x1.0, 23mm Flats Torque to 200 IN-LBS 2
W290054 Nut, M24x1.5, ?mm Thick, 30mm Flats 1
W311582 Nut, M12x1.25 1
W310155 Spacer, I.D. 12mm, 0.D. 15mm, Length 44mm 1
W301805 ABP Convert Pivot Bolt, Drive side for 142x12mm axle, M17x1.0 external thread, M12x1.75 internal thread, M10x1.0 der 1
hanger thread
W301804 ABP Convert Pivot Bolt, Non-drive side for 142x12mm axle, M17x1.0 external thread 1
W291346 Axle, M12x1.75x212mm 1
W309033 Axle, 25mm Shaft, 88.5mm Long, M12 Hex, M24x1.5 external thread 1
W311624 ABP Hardware, Non drive side for 12mm thru axle, M17x1 external thread 1
W311625 ABP Hardware, Drive side for 150x12mm axle, M17x1 external thread, M10x1.0 der hanger thread 1
W292474 Washer, I.D. 10.0mm, 0.D. 18.5mm, Th 3.0mm 2
W306006 Washer, 1.D. 17.0mm, 0.D. 22.5mm, Th 2.0mm 2
W304514 Washer, I.D. 25.0mm, 0.D. 31.0mm, Th 2.0mm 2
W304509 Chainstay protector for Session 2011 1
W303713 Downtube Frame Guard for Session oval tube 1
W303708 Fork Bumper Session 1
W313063 Fork Bumper insert Session 2012 1
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Note: All threaded fasteners in the assembly ~ W290054 IRo
have a retention compound on either the bolt |
or nut threads. If a fastener is removed after Vol |
initial installation, clean the threads and reap- W30 [{5-1 4 | Y W3l4202
ply a removeable strength threadlocker such W314134 W312885
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as LOCTITE 243. Failure to do so may result in
fasteners loosening during use.

Parts for 2012 Session Carbon Assembly

Part Number | Description Assembly Details QTy
W253804 Cartridge Bearing, 6805-2RS, 0.D. 37mm, I.D. 25mm, W 7mm 2
W275322 Cartridge Bearing, 6900-2RS 0.D. 22mm, |.D. 10mm, W 6mm 2
W281907 Cartridge Bearing, 6001-2RS, 0.D. 28mm, I.D. 12mm, W 8mm 2
W305083 Cartridge Bearing, MR1728LLU, 0.D. 28mm, I.D. 17mm, W 6mm 2
W314134 Bolt on cable guide for Session Carbon 1
W290056 Bolt, M10x1.0x54mm 2
W284027 Bolt, M10x1.5x18mm 2
W308985 Bolt, M12x1.25x84.5mm Torque to 200 IN-LBS 1
W290055 Nut, M10x1.0, Custom fitted nut 1
W298913 Nut, M10x1.0, Mates to seat stay Torque to 175 IN-LBS 2
W291639 Nut, M10x1.5, 7.5mm Thick, Mates to seat stay Torque to 90 IN-LBS 1
W301803 Nut, ABP Convert Pivot, M17x1.0, 23mm Flats Torque to 200 IN-LBS 2
W290054 Nut, M24x1.5, ?mm Thick, 30mm Flats 1
W311582 Nut, M12x1.25 1
W310155 Spacer, 1.D. 12mm, 0.D. 15mm, Length 44mm 1
W301805 ABP Convert Pivot Bolt, Drive side for 142x12mm axle, M17x1.0 external thread, M12x1.75 internal thread, M10x1.0 der 1

hanger thread

W301804 ABP Convert Pivot Bolt, Non-drive side for 142x12mm axle, M17x1.0 external thread 1
W291346 Axle, M12x1.75x212mm 1
W309033 Axle, 25mm Shaft, 88.5mm Long, M12 Hex, M24x1.5 external thread 1
W311624 ABP Hardware, Non drive side for 12mm thru axle, M17x1 external thread 1
W311625 ABP Hardware, Drive side for 150x12mm axle, M17x1 external thread, M10x1.0 der hanger thread 1
W292474 Washer, 1.D. 10.0mm, 0.D. 18.5mm, Th 3.0mm 2
W306006 Washer, I.D. 17.0mm, 0.D. 22.5mm, Th 2.0mm 2
W304514 Washer, 1.D. 25.0mm, 0.D. 31.0mm, Th 2.0mm 2
W304509 Chainstay protector for Session 2011 1
W312885 Downtube Frame Guard for Carbon Session 2012 1
W314223 Headtube Guard Drive Side Session Carbon 1
W314222 Headtube Guard Non-Drive Side Session Carbon 1

Order on Dexter: www.dexdealer.com



W TREK

Service Information
2010-2011 HIFI Suspension Assembly 2141nnn10

Note: All threaded fasteners in the assembly

have a retention compound on either the bolt
or nut threads. If a fastener is removed after

initial installation, clean the threads and reap- W290375
ply a removeable strength threadlocker such

as LOCTITE 243. Failure to do so may result in
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fasteners loosening during use.

- W298668

SUSPENSION DIAGRAMS

Parts for 2010-2011 HIfi Assembly

W283643 Cartridge Bearing, 6900-2RS 0.D. 22mm, |.D. 10mm, W 5mm (Outer race flange 24mm, Inner race width 8mm) 4
W282091 Cartridge Bearing, 6901-2RS, 0.D. 24mm, I.D. 12mm, W 6mm 2
W272452 Cartridge Bearing, 6903-2RS 0.D. 30mm, I.D. 177mm, W 7mm 2
W295905 Skewer Nut Nylon Insert 5mm 1
W293448 Bolt, M10x1.0x16mm 4
W299011 Bolt, M8x1.0x35mm 9.5mm of threads Torque to 85 IN-LBS 1
W282877 Bolt, M8x1.25x48mm Torque to 85 IN-LBS 1
W293450 Nut Insert, M14X1 External Thread, M10X1 Internal Thread, 14mm Flats 2
W304517  |W294664 [Nut, ABP Skewer Nut 1
W307716  |W294665 |Nut, M12x1.25mm, ABP Race drive side, 15mm Flats Torque to 200 IN-LBS 1
W307717  |W294662 |Nut, M12x1.25mm, ABP Race non drive side, 20mm Flats Torque to 200 IN-LBS 1
W290376  [W291596 |Nut, M16x1.5, 7mm Thick, 20mm Flats Torque to 300 IN-LBS 1
W298668 Nut, M8x1.25, 12mm Flats 1
W299036  [W296244 |Skewer, ABP Race Black Lever 197mm 1
W307718  |W294666 |ABP Race Pivot Bolt, Drive side for 135x5mm axle, M12x1.25 external thread, M10x1.0 der hanger thread 1
W307719  |W294663 [ABP Race Pivot Bolt, Non-Drive side for 135x5mm axle, M12x1.25 external thread 1
W290375 [W291595 |Axle, M10x1.5x73.6mm, 17mm 0.D. Shaft 1
W292095 Washer, I.D. 17.0mm, 0.D. 25.0mm, Th 3.0mm 2
W275702 Washer, 1.D. 8.2mm, 0.D. 10.0mm, Th 0.4mm 1
W297284 Sag Gauge, Fork, 100/110 travel 1
W300255 Sag Gauge, Shock, for Hifi/ Rumblefish/ Superfly 1
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289 W307716
W304517

W290376
290-313

Ascend

314-315 Note: All threaded fasteners in the assembly

have a retention compound on either the bolt
or nut threads. If a fastener is removed after
Dexter initial installation, clean the threads and reap-

316 ply a removeable strength threadlocker such
as LOCTITE 243. Failure to do so may result in
fasteners loosening during use.

W302004

Apple J
317 W272452
W290375 W292005

Parts for 2010-2011 Superfly Carbon Assembl

W283643 Cartridge Bearing, 6900-2RS 0.D. 22mm, I.D. 10mm, W 5mm (Outer race flange 24mm, Inner race width 8mm)

W282091 Cartridge Bearing, 6901-2RS, 0.D. 24mm, I.D. 12mm, W 6mm

W272452 Cartridge Bearing, 6903-2RS 0.D. 30mm, I.D. 177mm, W 7mm

W295905 Skewer Nut Nylon Insert 5mm

W299011 Bolt, M8x1.0x35mm 9.5mm of threads

Torque to 85 IN-LBS

W298683 Bolt, M8x1.25x17.5mm

Torque to 160 IN-LBS

W273930 Bolt, M8x1.25x38mm

W304517 | W294664 | Nut, ABP Skewer Nut

W284029 |W294277 |Nut, M10x1.5, 7.0mm Thick

Torque to 150 IN-LBS

W307716 |W294665 |Nut, M12x1.25mm, ABP Race drive side, 15mm Flats

Torque to 200 IN-LBS

W307717 _|W294662 | Nut, M12x1.25mm, ABP Race non drive side, 20mm Flats

Torque to 200 IN-LBS

W290376 |W291596 |Nut, M16x1.5, 7mm Thick, 20mm Flats

Torque to 300 IN-LBS

W286347 |W291601 |Nut, M8x1.25, Custom fitted nut

W297602 Spacer, I.D. 10.05mm, 0.D. 18.5mm, Length 33.75mm

W302004 Spacer, I.D. 17.05mm, 0.D. 20.05mm, Length 46.58mm

W307718 |W294666 [ABP Race Pivot Bolt, Drive side for 135x5mm axle, M12x1.25 external thread, M10x1.0 der hanger thread

W307719 [W294663 |ABP Race Pivot Bolt, Non-Drive side for 135x5mm axle, M12x1.25 external thread

W298711 Axle, M10x1.5x67mm

W290375 |W291595 [Axle, M10x1.5x73.6mm, 17mm 0.D. Shaft

W292474 Washer, |.D. 10.0mm, 0.D. 18.5mm, Th 3.0mm

W290057 Washer, .D. 12.0mm, 0.D. 18.0mm, Th 2.0mm

W292095 Washer, I.D. 17.0mm, 0.D. 25.0mm, Th 3.0mm

W275702 Washer, I.D. 8.2mm, 0.D. 10.0mm, Th 0.4mm

W297284 Sag Gauge, Fork, 100/110 travel

W300255 Sag Gauge, Shock, for Hifi/ Rumblefish/ Superfly
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Note: All threaded fasteners in the assembly i
have a retention compound on either the bolt ' uee mamossme Fom e seme
or nut threads. If a fastener is removed after PERCHL T,
initial installation, clean the threads and reap- \ \
ply a removeable strength threadlocker such % LY
as LOCTITE 243. Failure to do so may result in N mszogs '~\
fasteners loosening during use. T e=lW272452
——W290375
Parts for 2012 Superfly 100 Aluminum Assembly
Part Number Description Assembly Details Q1Y
W283643 Cartridge Bearing, 6900-2RS 0.D. 22mm, I.D. 10mm, W 5mm (Outer race flange 24mm, Inner race width 8mm) 2
W272452 Cartridge Bearing, 6903-2RS 0.D. 30mm, .D. 177mm, W 7mm 2
W305083 Cartridge Bearing, MR1728LLU, 0.D. 28mm, I.D. 17mm, W 6mm 2
W295905 Skewer Nut Nylon Insert 5mm 1
W293448 Bolt, M10x1.0x16mm 4
W299011 Bolt, M8x1.0x35mm 9.5mm of threads Torque to 85 IN-LBS 1
W298683 Bolt, M8x1.25x17.5mm Torque to 160 IN-LBS 2
W282877 Bolt, M8x1.25x48mm Torque to 85 IN-LBS 1
W293450 Nut Insert, M14X1 External Thread, M10X1 Internal Thread, 14mm Flats 2
W304517 Nut, ABP Skewer Nut 1
W290376 Nut, M16x1.5, 7mm Thick, 20mm Flats Torque to 300 IN-LBS 1
W301803 Nut, ABP Convert Pivot, M17x1.0, 23mm Flats Torque to 200 IN-LBS 2
W305084 Nut, ABP Convert Pivot, M17x1.0, Drive-side 135x5 axle, 20mm Flats Torque to 200 IN-LBS 1
W298668 Nut, M8x1.25, 12mm Flats 1
W304639 ABP Convert Pivot Bolt, Drive side for 135x5mm axle, M17x1.0 external thread, M10x1.0 der hanger thread 1
W301805 ABP Convert Pivot Bolt, Drive side for 142x12mm axle, M17x1.0 external thread, M12x1.75 internal thread, M10x1.0 der 1
hanger thread
W304640 ABP Convert Pivot Bolt, Non-drive side for 135x5mm axle, M17x1.0 external thread 1
W301804 ABP Convert Pivot Bolt, Non-drive side for 142x12mm axle, M17x1.0 external thread 1
W290375 Axle, M10x1.5x73.6mm, 17mm 0.D. Shaft 1
W292095 Washer, 1.D. 17.0mm, 0.D. 25.0mm, Th 3.0mm 2
W275702 Washer, I.D. 8.2mm, 0.D. 10.0mm, Th 0.4mm 1
W307221 Chainstay protector for Superfly 100 upper chainstay 1
W307222 Chainstay protector for Superfly 100 lower chainstay 1
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W TREK

Service Information
2012 Superfly 100 Carbon Suspension Assembly 2140xxx12

W305083

W306006

Note: All threaded fasteners in the assembly
have a retention compound on either the bolt
or nut threads. If a fastener is removed after
initial installation, clean the threads and reap-
ply a removeable strength threadlocker such
as LOCTITE 243. Failure to do so may result in
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Wa07717
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|

F

A

W307220

W283643

- W284029
W275702

/ W291601

fasteners loosening during use.

Parts for 2012 Superfly 100 Carbon Assembl

W283643 Cartridge Bearing, 6900-2RS 0.D. 22mm, I.D. 10mm, W 5mm (Outer race flange 24mm, Inner race width 8mm) 4
W272452 Cartridge Bearing, 6903-2RS 0.D. 30mm, I.D. 177mm, W 7mm 2
W305083 Cartridge Bearing, MR1728LLU, 0.D. 28mm, I.D. 17mm, W 6mm 2
W299011 Bolt, M8x1.0x35mm 9.5mm of threads Torque to 85 IN-LBS 1
W298683 Bolt, M8x1.25x17.5mm Torque to 160 IN-LBS 2
W273930 Bolt, M8x1.25x38mm 1
W284029 Nut, M10x1.5, 7.0mm Thick, ??mm Flats Torque to 150 IN-LBS 1
W290376 Nut, M16x1.5, 7mm Thick, 20mm Flats Torque to 300 IN-LBS 1
W301803 Nut, ABP Convert Pivot, M17x1.0, 23mm Flats Torque to 200 IN-LBS 1
W286347 Nut, M8x1.25, Custom fitted nut 1
W310123 Skewer, Maxle FR 12x192mm 1
W301805 ABP Convert Pivot Bolt, Drive side for 142x12mm axle, M17x1.0 external thread, M12x1.75 internal thread, M10x1.0 der 1
hanger thread
W301804 ABP Convert Pivot Bolt, Non-drive side for 142x12mm axle, M17x1.0 external thread 1
W298711 Axle, M10x1.5x67mm 1
W290375 Axle, M10x1.5x73.6mm, 17mm 0.D. Shaft 1
W292474 Washer, 1.D. 10.0mm, 0.D. 18.5mm, Th 3.0mm 1
W306006 Washer, I.D. 17.0mm, 0.D. 22.5mm, Th 2.0mm 2
W292095 Washer, 1.D. 17.0mm, 0.D. 25.0mm, Th 3.0mm 2
W275702 Washer, I.D. 8.2mm, 0.D. 10.0mm, Th 0.4mm 1
W307220 Downtube Frame Guard for Superfly 100 1
W307221 Chainstay protector for Superfly 100 upper chainstay 1
W307222 Chainstay protector for Superfly 100 lower chainstay 1

Order on Dexter: www.dexdealer.com
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Service Information
2010 Rumblefish Suspension Assembly 2142nnn10

Note: All threaded fasteners in the assembly
have a retention compound on either the bolt
or nut threads. If a fastener is removed after
initial installation, clean the threads and reap-
ply a removeable strength threadlocker such
as LOCTITE 243. Failure to do so may result in
fasteners loosening during use.
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SUSPENSION DIAGRAMS

Parts for 2010 Rumblefish Assembly

W283643 Cartridge Bearing, 6900-2RS 0.D. 22mm, 1.D. 10mm, W 5mm (Outer race flange 24mm, Inner race width 8mm) 4
W282091 Cartridge Bearing, 6901-2RS, 0.D. 24mm, |.D. 12mm, W 6mm 2
W272452 Cartridge Bearing, 6903-2RS 0.D. 30mm, I.D. 177mm, W 7mm 2
W295905 Skewer Nut Nylon Insert 5mm 1
W293448 Bolt, M10x1.0x16mm 4
W285875 Bolt, M10x1.0x19mm Torque to 125-200 IN-LBS | 2
W299011 Bolt, M8x1.0x35mm 9.5mm of threads Torque to 85 IN-LBS 1
W291776 Bushing, 10mm ID, 12mm 0D, 18mm FLANGE DIA., 5mm OAL 4
W293450 Nut Insert, M14X1 External Thread, M10X1 Internal Thread, 14mm Flats 2
W304517 | W294664 | Nut, ABP Skewer Nut 1
W307716 | W294665 | Nut, M12x1.25mm, ABP Race drive side, 15mm Flats Torque to 200 IN-LBS 1
W307717 | W294662 | Nut, M12x1.25mm, ABP Race non drive side, 20mm Flats Torque to 200 IN-LBS 1
W290376 | W291596 | Nut, M16x1.5, 7mm Thick, 20mm Flats Torque to 300 IN-LBS 1
W299036 | W296244 | Skewer, ABP Race Black Lever 197mm 1
W307718 | W294666 | ABP Race Pivot Bolt, Drive side for 135x5mm axle, M12x1.25 external thread, M10x1.0 der hanger thread 1
W307719 | W294663 | ABP Race Pivot Bolt, Non-Drive side for 135x5mm axle, M12x1.25 external thread 1
W290375 | W291595 | Axle, M10x1.5x73.6mm, 17mm 0.D. Shaft 1
W292095 Washer, I.D. 17.0mm, 0.D. 25.0mm, Th 3.0mm 2
W297285 Sag Gauge, Fork, 120/130 travel 1
W300255 Sag Gauge, Shock, for Hifi/ Rumblefish/ Superfly 1
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Note: All threaded fasteners in the assembly
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have a retention compound on either the bolt ) \ * H
or nut threads. If a fastener is removed after i q W290376
initial installation, clean the threads and reap- W292095

ply a removeable strength threadlocker such W290375 =
as LOCTITE 243. Failure to do so may result in
fasteners loosening during use.
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Parts for 2011 Rumblefish Assembl

W283643 Cartridge Bearing, 6900-2RS 0.D. 22mm, I.D. 10mm, W 5mm (Outer race flange 24mm, Inner race width 8mm) 4
W272452 Cartridge Bearing, 6903-2RS 0.D. 30mm, .D. 177mm, W 7mm 2
W305083 Cartridge Bearing, MR1728LLU, 0.D. 28mm, I.D. 17mm, W 6mm 2
W295905 Skewer Nut Nylon Insert 5mm 1
W293448 Bolt, M10x1.0x16mm 4
W299011 Bolt, M8x1.0x35mm 9.5mm of threads Torque to 85 IN-LBS 1
W282877 Bolt, M8x1.25x48mm Torque to 85 IN-LBS 1
W293450 Nut Insert, M14X1 External Thread, M10X1 Internal Thread, 14mm Flats 2
W304517 Nut, ABP Skewer Nut 1
W290376 Nut, M16x1.5, 7mm Thick, 20mm Flats Torque to 300 IN-LBS 1
W301803 Nut, ABP Convert Pivot, M17x1.0, 23mm Flats Torque to 200 IN-LBS 2
W305084 Nut, ABP Convert Pivot, M17x1.0, Drive-side 135x5 axle, 20mm Flats Torque to 200 IN-LBS 1
W298668 Nut, M8x1.25, 12mm Flats 1
W301798 Skewer, Maxle Lite 12x192mm 1
W304639 ABP Convert Pivot Bolt, Drive side for 135x5mm axle, M17x1.0 external thread, M10x1.0 der hanger thread 1
W301805 ABP Convert Pivot Bolt, Drive side for 142x12mm axle, M17x1.0 external thread, M12x1.75 internal thread, M10x1.0 der hanger 1
thread
W304640 ABP Convert Pivot Bolt, Non-drive side for 135x5mm axle, M17x1.0 external thread 1
W301804 ABP Convert Pivot Bolt, Non-drive side for 142x12mm axle, M17x1.0 external thread 1
W290375 Axle, M10x1.5x73.6mm, 17mm 0.D. Shaft 1
W292095 Washer, I.D. 17.0mm, 0.D. 25.0mm, Th 3.0mm 2
W275702 Washer, I.D. 8.2mm, 0.D. 10.0mm, Th 0.4mm 1
W297285 Sag Gauge, Fork, 120/130 travel 1
W300255 Sag Gauge, Shock, for Hifi/ Rumblefish/ Superfly 1

Order on Dexter: www.dexdealer.com
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Service Information
2012 Rumblefish Suspension Assembly 2143xxx12
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Note: All threaded fasteners in the assembly 285875

have a retention compound on either the bolt
or nut threads. If a fastener is removed after
initial installation, clean the threads and reap-

| ‘;. ?ﬁvzaom v

A

'
W311580

W292095

ply a removeable strength threadlocker such TTW272452

as LOCTITE 243. Failure to do so may result in

fasteners loosening during use. W290375 .~
Parts for 2012 Rumblefish Assembl
W283643 Cartridge Bearing, 6900-2RS 0.D. 22mm, I.D. 10mm, W 5mm (Outer race flange 24mm, Inner race width 8mm) 4
W272452 Cartridge Bearing, 6903-2RS 0.D. 30mm, I.D. 177mm, W 7mm 2
W305083 Cartridge Bearing, MR1728LLU, 0.D. 28mm, I.D. 177mm, W 6mm 6
W295905 Skewer Nut Nylon Insert 5mm 1
W293448 Bolt, M10x1.0x16mm 4
W285875 Bolt, M10x1.0x19mm Torque to 125-200 IN-LBS 2
W299011 Bolt, M8x1.0x35mm 9.5mm of threads Torque to 85 IN-LBS 1
W291776 Bushing, 10mm ID, 12mm 0D, 18mm FLANGE DIA., 5mm 0AL 4
W293450 Nut Insert, M14X1 External Thread, M10X1 Internal Thread, 14mm Flats 2
W304517 Nut, ABP Skewer Nut 1
W290376 Nut, M16x1.5, 7mm Thick, 20mm Flats Torque to 300 IN-LBS 1
W301803 Nut, ABP Convert Pivot, M17x1.0, 23mm Flats Torque to 200 IN-LBS 2
W305084 Nut, ABP Convert Pivot, M17x1.0, Drive-side 135x5 axle, 20mm Flats Torque to 200 IN-LBS 1
W304639 ABP Convert Pivot Bolt, Drive side for 135x5mm axle, M17x1.0 external thread, M10x1.0 der hanger thread 1
W301805 ABP Convert Pivot Bolt, Drive side for 142x12mm axle, M17x1.0 external thread, M12x1.75 internal thread, M10x1.0 der 1

hanger thread

W304640 ABP Convert Pivot Bolt, Non-drive side for 135x5mm axle, M17x1.0 external thread 1
W301804 ABP Convert Pivot Bolt, Non-drive side for 142x12mm axle, M17x1.0 external thread 1
W290375 Axle, M10x1.5x73.6mm, 17mm 0.D. Shaft 1
W292095 Washer, I.D. 17.0mm, 0.D. 25.0mm, Th 3.0mm 2
W311580 Chainstay protector for Roscoe 29 and Rumblefish 2012 1
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Service Information
2012 Lush Suspension Assembly 1150nnn12
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Note: All threaded fasteners in the assembly ~ W304517 | 6 W305083 I Wzv?éggi& | | |

have a retention compound on either the bolt \ | | | !

or nut threads. If a fastener is removed after W305083 | (304640 I W290376 |W262876

initial installation, clean the threads and reap- | W306634 W290?}75 [ W286347 W275702

ply a removeable strength threadlocker such W3I0 4639 W272452 W292095

as LOCTITE 243. Failure to do so may result in

fasteners loosening during use.
Parts for 2012 Lush Assembly
W275322 Cartridge Bearing, 6900-2RS 0.D. 22mm, I.D. 10mm, W 6mm 6
W272452 Cartridge Bearing, 6903-2RS 0.D. 30mm, I.D. 177mm, W 7mm 2
W305083 Cartridge Bearing, MR1728LLU, 0.D. 28mm, I.D. 177mm, W 6mm 2
W295905 Skewer Nut Nylon Insert 5mm 1
W311726 Bolt on cable guide for two cables, top, bottom and bolt 3
W305185 Bolt, M10x1.0x20mm Torque to 150 IN-LBS 6
W282876 Bolt, M8x1.25x54mm Torque to 85 IN-LBS 1
W304517 Nut, ABP Skewer Nut 1
W290376 Nut, M16x1.5, 7mm Thick, 20mm Flats Torque to 300 IN-LBS 1
W301803 Nut, ABP Convert Pivot, M17x1.0, 23mm Flats Torque to 200 IN-LBS 2
W305084 Nut, ABP Convert Pivot, M17x1.0, Drive-side 135x5 axle, 20mm Flats Torque to 200 IN-LBS 1
W286347 Nut, M8x1.25, Custom fitted nut 1
W306634 Skewer, ABP Race Black Lever 197mm 1
W310123 Skewer, Maxle FR 12x192mm 1
W304639 ABP Convert Pivot Bolt, Drive side for 135x5mm axle, M17x1.0 external thread, M10x1.0 der hanger thread 1
W301805 ABP Convert Pivot Bolt, Drive side for 142x12mm axle, M17x1.0 external thread, M12x1.75 internal thread, M10x1.0 der 1

hanger thread

W304640 ABP Convert Pivot Bolt, Non-drive side for 135x5mm axle, M17x1.0 external thread 1
W301804 ABP Convert Pivot Bolt, Non-drive side for 142x12mm axle, M17x1.0 external thread 1
W290375 Axle, M10x1.5x73.6mm, 17mm 0.D. Shaft 1
W292474 Washer, I.D. 10.0mm, 0.D. 18.5mm, Th 3.0mm 6
W292095 Washer, |.D. 17.0mm, 0.D. 25.0mm, Th 3.0mm 2
W275702 Washer, 1.D. 8.2mm, 0.D. 10.0mm, Th 0.4mm 1
W311604 Washer, |.D. 10mm, 0.D. 16.5mm, Th 5.7mm 2
W312219 Chainstay protector for Fuel EX/ Lush/ Remedy9.7/ Slash 2012 1

Order on Dexter: www.dexdealer.com
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SUSPENSION DIAGRAMS

2012 Lush Carbon Suspension Assembly 1155nnn12
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Note: All threaded fasteners in the assembly
have a retention compound on either the bolt
or nut threads. If a fastener is removed after
initial installation, clean the threads and reap-
ply a removeable strength threadlocker such
as LOCTITE 243. Failure to do so may resultin  W292095
fasteners loosening during use.
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Parts for 2012 Lush Carbon Assemb!

W275322 Cartridge Bearing, 6900-2RS 0.D. 22mm, I.D. 10mm, W 6mm 6
W272452 Cartridge Bearing, 6903-2RS 0.D. 30mm, I.D. 177mm, W 7mm 2
W305083 Cartridge Bearing, MR1728LLU, 0.D. 28mm, I.D. 17mm, W 6mm 2
W311726 Bolt on cable guide for two cables, top, bottom and bolt 2
W301450 Bolt, M10x1.0x18mm 2
W305185 Bolt, M10x1.0x20mm Torque to 150 IN-LBS 2
W291598 Bolt, M8x1.25x54mm Torque to 85 IN-LBS 1
W284029 Nut, M10x1.5, 7.0mm Thick, ??mm Flats Torque to 150 IN-LBS 1
W284030 Nut, M10x1.5, 7.5mm Thick, Mates to seat stay Torque to 150 IN-LBS 2
W290376 Nut, M16x1.5, 7mm Thick, 20mm Flats Torque to 300 IN-LBS 1
W301803 Nut, ABP Convert Pivot, M17x1.0, 23mm Flats Torque to 200 IN-LBS 2
W286347 Nut, M8x1.25, Custom fitted nut 1
W310123 Skewer, Maxle FR 12x192mm 1
W301805 ABP Convert Pivot Bolt, Drive side for 142x12mm axle, M17x1.0 external thread, M12x1.75 internal thread, M10x1.0 der 1
hanger thread
W301804 ABP Convert Pivot Bolt, Non-drive side for 142x12mm axle, M17x1.0 external thread 1
W290375 Axle, M10x1.5x73.6mm, 17mm 0.D. Shaft 1
W291021 Axle, M10x1.5x84mm 1
W292474 Washer, 1.D. 10.0mm, 0.D. 18.5mm, Th 3.0mm 4
W306006 Washer, I.D. 17.0mm, 0.D. 22.5mm, Th 2.0mm 2
W292095 Washer, I.D. 17.0mm, 0.D. 25.0mm, Th 3.0mm 2
W275702 Washer, I.D. 8.2mm, 0.D. 10.0mm, Th 0.4mm 1
W311604 Washer, I.D. 10mm, 0.D. 16.5mm, Th 5.7mm 2
W312662 Chainstay protector for Carbon Fuel EX / Lush 2012 1
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Note: All threaded fasteners in the assembly
have a retention compound on either the bolt
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or nut threads. If a fastener is removed after woot02t” . / w290375 | |

initial installation, clean the threads and reap- 4 szgz 474 W275452 1 W301803 - W282876 1

ply a removeable strength threadlocker such W275322 Wa01803 Wr2452 \W291596 W303713

as LOCTITE 243. Failure to do so may result in

fasteners loosening during use.
Parts for 2012 Slash Assembly

| Part Number Description Assembly Details QTY
W275322 Cartridge Bearing, 6900-2RS 0.D. 22mm, I.D. 10mm, W 6mm 6
W272452 Cartridge Bearing, 6903-2RS 0.D. 30mm, [.D. 177mm, W 7mm 2
W305083 Cartridge Bearing, MR1728LLU, 0.D. 28mm, I.D. 17mm, W 6mm 2
W295905 Skewer Nut Nylon Insert 5mm 1
W311726 Bolt on cable guide for two cables, top, bottom and bolt 3
W301451 Bolt, M10x1.0x18mm 2
W305185 Bolt, M10x1.0x20mm Torque to 150 IN-LBS 2
W282876 Bolt, M8x1.25x54mm Torque to 85 IN-LBS 1
W304517 Nut, ABP Skewer Nut 1
W298913 Nut, M10x1.0, Mates to seat stay Torque to 175 IN-LBS 2
W284029 Nut, M10x1.5, 7.0mm Thick, ??mm Flats Torque to 150 IN-LBS 1
W290376 Nut, M16x1.5, 7mm Thick, 20mm Flats Torgque to 300 IN-LBS 1
W301803 Nut, ABP Convert Pivot, M17x1.0, 23mm Flats Torque to 200 IN-LBS 2
W305084 Nut, ABP Convert Pivot, M17x1.0, Drive-side 135x5 axle, 20mm Flats Torque to 200 IN-LBS 1
W286347 Nut, M8x1.25, Custom fitted nut 1
W306634 Skewer, ABP Race Black Lever 197mm 1
W310123 Skewer, Maxle FR 12x192mm 1
W304639 ABP Convert Pivot Bolt, Drive side for 135x5mm axle, M17x1.0 external thread, M10x1.0 der hanger thread 1
W301805 ABP Convert Pivot Bolt, Drive side for 142x12mm axle, M17x1.0 external thread, M12x1.75 internal thread, M10x1.0 der 1
hanger thread

W304640 ABP Convert Pivot Bolt, Non-drive side for 135x5mm axle, M17x1.0 external thread 1
W301804 ABP Convert Pivot Bolt, Non-drive side for 142x12mm axle, M17x1.0 external thread 1
W290375 Axle, M10x1.5x73.6mm, 17mm 0.D. Shaft 1
W291021 Axle, M10x1.5x84mm 1
W296576 Washer, |.D. 10.0mm, 0.D. 18mm, Th 4.25mm 2
W292474 Washer, 1.D. 10.0mm, 0.D. 18.5mm, Th 3.0mm 4
W306006 Washer, I.D. 17.0mm, 0.D. 22.5mm, Th 2.0mm 2
W292095 Washer, 1.D. 17.0mm, 0.D. 25.0mm, Th 3.0mm 2
W303713 Downtube Frame Guard for Session oval tube 1
W312219 Chainstay protector for Fuel EX/ Lush/ Remedy9.7/ Slash 2012 1

Order on Dexter: www.dexdealer.com



